SERVICE PARTS CATALOGUE
LISTE DE PIECES DE RECHANGE
ERSATZTEILLISTE

CATALOGO PEZZI DI RICAMBIO
ONDERDELENLIJST

939A3, 939A4 AND

939A6 AUGER BASES

939N3, 939R3, 939N4, 39V 5 -

939R4 & 939N6 ROW CROPS

919W3 & 919W4 WINDROW PICK-UP

8 - 87

REPLACES ALL PREVIOUS ISSUES

ISSUE 9506830 4






MODEL 939 AUGER BASE
w/939 N4 ROW’CROP




CONTENTS

MODELS 939A ‘AUGER BASES

GROUP PAGE NUMBER

AUGER ......cccnn.. tseceeceriesestesssssssescssscscencnnscsaanss 12, 13, 14,
AUGER DRIVE ceiceevevcencccnncnns B T T T T T 0 S
CHANGE SPROCKETS ceceevevecnsesanens cecerecrcenne cresee eeessscssses 18 thru
DRIVE GROUP, MAIN, 939A3 ...ccecececcocseceoscssesasssssonnnsas cevecess 18,
DRIVE GROUP, MAIN, 939A4 ....cicvererecncsnsscscssssssacnscns ceeseeses. 20,
DRIVE GROUP, MAIN, 939A6 ....cccc.. seetssesessnscnrcscrscsaneses 22, 23, 24,
FRAME AND FLOOR GROUP ..c.cveecencnes ssssecsestssssccsssssccsssss 8, 9, 10,
RAISED AUGER FLOOR BUNDLE (OPTIONAL) .uicuieecnceecsosssescscesscacasanscnans
SHIELDING 4.ivteeeerererececosncesssosacacsacsnsnssncassscsessees 8 9, 10,
SLIP CLUTCH ..ccceaeeen S tesecesctetcsscrroncsnns
SPROCKET, MAIN DRIVE ..ecvevvenncnse tesessecscaccasans eseesscesssss 18 thru

MODEL 919 WINDROW P|CK-UP

DRIVE GROUP . .cuececnecannscsnosessasnscascanssansssasssssacess 66, 67, 68,
FINGER, PICK-UP ..icieiurerereesoocccsnncssossnsoscssnssesnssas 66, 67, 68,
FRAME 0 000000 000NN D PPN RIS LIOIOLINIERR SSRGS OIOSEOEOTERETS 64’
GUARD, PICK-UP ..ciececececnccncsnasassnsnnanas cersesesccssesse 66, 67, 68,
GUIDE WHEELS, OPTIONAL ceevcecesccvosscscesssoassososassocasesscscsassascosss
PICK-UP ..ievececcsescnsccscs setsesesasecssersssesssssaccssssss 06, 67, 68,
SKID SHOES ¢.veveecncencececcenscssesvanancanns U 1. B
SLIP CLUTCH .......... tececcstcretsstsarssssssesnssssccssscsess 06, 67, 68,

MODELS 939N3 AND 939R3 ROW CROPS

CHAINBOARDS cececececesceccsssasnnans esscssecssssscsssssscsscnsscss 38 thru
DIVIDERS, OUTER, NON-POWERED ....cecvececsesccosecssvscasessssssnscnces 62,
DIVIDERS, OUTER, POWERED .t.ccviucerenesescacscacnascsesencnsnss 98, 59, 60,
DIVIDER POINTS ....ccvene. D . 26 thru
DRIVE GATHERING CHAIN .ceveevvesescnuccncessacnnsasnsssssnaseses 950, 51, 52,
DRIVE, MAIN ...ieecncencncocooconcacsoscssossesnssassesssssascsssansaces 96,
FRAME ....... cececsa teseesscssecsstenesssessnsscscsessssesassesssss 38 thru
GATHERING CHAINS ..vcceeenucnnccanesnoscssscososssssansscnnssses 50, 51, 52,
HEX SHAFT, DRIVE coececeecocvccccncncnncacencnnnne tesssscsserstsscccnss 96,
KNIFE coieeieeececeoascacocncrescsasessscassscssssonsaseancsnass 950, 51, 52,
RCBO CONVERSION KIT tovricecnconcocsnaseanssossssasssssessassnsascannaoancnne
SHIELDS .......... tecesscecsacsaccsscevssvrescscacssssccssscsssesses 20 thru
SIDE SHEETS c..eceveecenes B R .. 38 thru
SKID SHOES «c.iceceeccceasceccnnnacancassssrsensssscscssssscssnsssesas 38 thru
SLIP CLUTCH ...eceecnceccnns seessesscsaccctressrsacstscacassssscsscnsses D0,
STALK BUMPER cuccuccuerecannoasosncsssosannascssscssncascsssassnee 26 thru
SUPPORT STAND ..cievevocnccscenvecnacessssasossnasasscssssnsessecsneaas 38 thru

MODELS 939N4 AND 939R4 ROW CROPS

CHAINBOARDS ..c.cceeecccccnncnscncncncssescssassasns esesssessscsssess 44 thru
DIVIDERS, OUTER, NON-POWERED ....ciceeeesnncccscssscaccssssessssnsences 62,
DIVIDERS, OUTER, POWERED +.c.ccevecveccrsessasoscascnsssnsnsses 58, 59, 60,
DIVIDER POINTS .scivecuiannnns cesessccssccsssessestescscsssssccsscsss 32 thru
ORIVE, GATHERING CHAINS ...cecvevecencecsesncsasessesssnnsaaass 950, 51, 52,
DRIVE, MAIN .oiceeuencecnenccrconsesscocscsassccssessocsascsncssascasaa 90,
FRAME cucivueeccceraseasncessocsosaaossssacacsasascsnsesnssseseasns 44 thru
GATHERING CHAINS ...vieeceececnennessvosecssssssnssssansasassss 50, 51, 52,
HEX SHAFT, DRIVE ..icicecencncncncescacsnsonnnnna seetsctescsscssessenaes 56,
KNIFE toetecenececececaconcocncsecseasosscsnsssnasanas eeesesssss 50, 51, 52,
RCBO CONVERSION KIT .ueieveecesecaceeansocesseassosssscsscnscsascasnsnsas cee
SHIELDS ..viieeernrenrecencoanccrscensascnnns P 32 thru

CONT INUE

15
16
25
19
21
25
1
17
"
16
25

f’



CONTENTS (CONT{NUED)

MODEL 939N4 AND 939R4 ROW CROPS (CONTINUED)

GROUP PAGE NUMBER

SIDE SHEETS .teeevevrnans Ceasescesecscccsssssasscsansaasentassacnons 44 thru
SKID SHOES ........ Ceeecssssssessssssasesesssvsesecesrccsccscecccces 44 thru
SLIP CLUTCH tuveeeococcccccevasssscnnsssascsssanosssasssossassscasnes eseess 96,
STALK BUMPER ....c0see cesesccas ttesessessssecncseesssncns ceseessess 32 thru
SUPPORT STAND +eveeevscccccsvanccrenssasasccncannas ceesressesssssess 44 thru

MODEL 939N5 AND 939N6 ROW CROPS

CHAIN BOARDS (ivieevcccccncnncaes ceveccssessancsssssscscsssssccccss 44 thru
DIVIDERS, OUTER ..cvevecsccnncnes cecssscassssane cesece esesesess D8, 59, 60,
DIVIDER POINTS ceeeeecccensosossssssassssssascns ceessescscssssseses 32 thru
DRIVE, GATHERING CHAINS .iveveveccscosssoconcssscssssss eeseases 90, 51, 52,
DRIVE, MAIN (eeevenecsnesssscscsancncsnse cecessesssseccsssenannse -
FRAME ..vceeecnccesssscocsssenassancossse esecsscsncssrasee eesseessss 44 thru
GATHERING CHAINS teeeeecceoccoscocascaassocssasscssssnsnsasscases 20, 51, 52,
HEX SHAFT, DRIVE .eccciceasnse ceesescscaces tecssenesssesscesssssssessssss D0,
KNIFE ceeeececscscsssscoosscssssssssssassasssncsssscnsssssssseas D0, 51, 52,
RC80 CONVERSION KIT teeeoececssscccsosscssssoscsssosssssssassassscasansoccssse
SHIELDS tccvceecescccccsscocosscocssassansasscnsssscssssnnanssecsnsss 52 thru
SIDE SHEETS tececcccensssvacscseasssocessscsncancsassasscscssssnanssse 44 thru
SKID SHOES ceveecccvecccsoceosscscssrsansssssssssnssssssscnsssccncss 44 thru
SLIP CLUTCH cicevecesacscnssssssssssssscsssscsacssss sesssssssssssnsssnes 90,
STALK BUMPER ..vcieeeccocsces eeecsesscsccsscsssssssssssssssssscssss 32 thru
SUPPORT STAND ..vvveveavensesnvcocconceancnnsa cesesscnsnssne sesesssses 44 thru

" RECOMMENDED INITIAL PARTS STOCK .ececeen Y & I8

49
49
57
37
49

72

METRIC HARDWARE AND CONVERSION ...iceveecessecccosacscncsnnssosncanssccscs 6, 7

DECAL SET FOR ALL AUGER BASES AND ATTACHMENTS -- PART NO. 707890




METRIC AND INCH HARDWARE

ALLOWANCES HAVE BEEN MADE IN PUNCHED AND DRILLED HOLES TO
ALLOW INTERCHANGEABILITY OF METRIC AND INCH DIMENSION HARD-
WARE IN FASTENING AND MOUNTING APPLICATIONS., HOWEVER, THIS
INTERCHANGEABILITY DOES NOT APPLY TO TAPPED HOLES OR USING
METRIC DIMENSION NUTS ON INCH CAP SCREWS, STUDS AND BOLTS.
LIKEWISE, INCH DIMENSION NUTS CANNOT BE USED ON METRIC CAP
SCREWS, STUDS OR BOLTS.

FOLLOWING 1S A LISTING OF COMMON SIZES FOR SUBSTITUTION.

INCHES : MILLIMETERS

SCREW DIAMETER

3/16" 5mm
1/4" 6mm
5/16" 8mm
* 3/8" *10mm
1/2" 12mm
9/16" 14mm
5/8" 16mm

SCREW LENGTH

5/8" 15mm
3/4" 20mm
* qn *25mm
1 1/4" ' 30mm .
1 3/8" ' 35mm T
11/2¢ 40mm
1 3/4" 45mm
2" 50mm
2 1/4" 60mm
2 3/4" 70mm =
3" 80mm
3 /2" 90mm
4" 100mm

*EXAMPLE: FOR MOST APPLICATIONS A 3/8" x 1" CAP SCREW AND
NUT CAN BE REPLACED BY A 10mm x 25mm CAP SCREW
AND NUT.

FOR ADDITIONAL SIZE INFORMATION AND POSSIBLE SUBSTITUTIONS, ‘
EITHER INCH TO METRIC OR METRIC TO INCH, PLEASE REFER TO THE
CONVERSION TABLE IN THIS CATALOG. .l




“

CONVERSION TABLE
INCH FRACTIONS AND DECIMALS TO MILLIMETER EQUIVALENTS

o

INCHES INCHES INCHES INCHES
Fract Dec. mm Fract Dec. | ™2 Fract Dec. mm Fract Dec. mm
—_— .0004 .0l —_ 3 7.620 — 7874 20 — 1.969 50
— .001 .0250 5/16 3125 7.938 51/64 .7969 20.241 2 2.000 50.8
— .0039 10 — 3150 8 13/16 .8125 20.638 21/8 2.125 54
— .005 127 21/64 3281 8.334 — .8268 21 — 2.165 55
— .0079 2 — .3346 8.5 53/64 .8281 21.034 21/4 2.250 57.2
— .0098 25 11/32 .3438 8.731 27/32 .8438 21.431 —_ 2.362 60
—_ 01 254 — 3543 9 55/64 .8594 21.828 2 3/8 2.375 60.3
- .0118 3 23/64 .3594 9.128 —_— .8662 22 2172 2.500 | 63.5
1/64 .0156 .397 —_ .3740 9.5 7/8 .8750 22.225 — 2.559 65
—_ 0157 4 3/8 375 9.525 57/64 .8906 22.622 2 5/8 2.625 66.7
— 0197 .5 25/64 .3906 9.922 — 9 22.860 2 3/4 2.750 69.9
— .0236 .6 — .3937 10 — 9055 23 —_ 2.756 70
_— 025 635 — 4 10.160 29/32 .9063 23.019 27/8 2.875 73
— .0276 7 13/32 .4062 10.319 59/64 9219 23.416 —_ 2.953 75
— .0295 .75 —_ 4134 10.5 15/16 .9375 23.813 3 3.000 76.2
1/32 .0313 794 27/64 4219 10.716 — .9449 24 —_ 3.150 80
— 0315 8 — 4331 11 61/64 9531 24.209 31/4 3.250 82.6
— .0354 9 7/16 .4375 11.113 31/32 .9688 24.606 —_ 3.346 85
—_— 0394 1 29/64 .4531 11.509 —_ .9843 25 31/2 | 3.500 88.9
3/64 .0469 1.191 15/32 .4688 11.906 1 1.000 25.400 _ 3.543 90
— 0472 1.2 — 4724 12 — 1.024 26 — 3.740 a5
— .05 1.270 31/64 .4844 12.303 1 1/16 1.062 26.988 3 3/4 3.750 95.3
— .0551 14 — 4921 12.5 —_ 1.063 27 —_ 3.937 100
— .0591 1.5 172 ) 12.700 - 1.102 28 4 4.000 101.6
1/16 .0625 1.588 — 5118 13 1 1/8 1.125 28.57S _— 4.331 110
— .0669 1.7 33/64 5156 13.097 — 1.142 29 41/2 4.500 114.3
—_— 075 1.905 17/32 .5326 13.494 _ 1.181 30 — 4.724 120
5/64 .0781 1.984 — 5315 13.5 1 3/16 | 1.188 30.16 S 5.000 127
—_— 0787 2 35/64 .5469 13.891 — 1.221 31 —_ 5.118 130
—_ .0906 2.3 — 5512 14 1 1/4 1.250 31.75 S 1/2 5.500 139.7
3/32 .0938 | 2.381 9/16 .5625 14.288 _ 1.260 32 — 5.512 140
— 0984 2.5 —_ 571 14.5 _ 1.299 33 — 5.906 150
—_— A 2.540 37/64 5781 14.684 1 5/16 1.312 33.34 6 6.000 152.4
— 1024 2.6 — .5906 15 —_ 1.339 34 — 6.299 160
7/64 .1093 2.776 19/32 .5938 15.081 1 3/8 1.375 3493 6 1/2 6.500 165.1
1181 3 - 6 15.240 —_ 1.378 35 7 7.000 177.8
128 3.175 39/64 .6094 15.478 — 1.417 36 —_ 7.087 180
1378 35 —_ .6103 15.5 1 7/16 1.438 36.51 71/2 7.500 190.5
9/64 1406 3.572 5/8 .6250 15.875 —_— 1.457 37 —_ 7.874 200
5/32 .1563 3.969 — .6299 16 —_ 1.496 38 8 8.000 203.2
1 .1575 4 41/64 6406 16.272 1 172 1.500 38.10 8 1/2 8.500 215.9
11/64 1719 4.366 —_— .6496 16.5 —_— 1.535 39 —_— 8.661 220
1772 495 21/32 6563 16.669 1 9/16 1.562 39.69 9 9.000 | -228.6
3/16 .1875 4.763 —_ 6693 17 _— 1.575 40 —_ 9.449 240
.1969 S 43/64 .6719 17.066 —_ 1.614 4] 91/2 9.500 241.3
—_ 2 5.080 11/16 6875 17.463 1 5/8 1.625 41.28 —_ 9.843 250
13/64 2031 5.159 —_ .6890 17.5 —_ 1.654 42, 10 10.000 254
— 2165 5.5 —_ 7 17.780 1 11/16 1.688 42.86 —_ 10.236 260
7/32 2188 5.556 45/64 .7031 17.859 —_ 1.693 43 11 11.000 279.4
15/64 2344 5.953 —_ .7087 18 — 1.732 44 —_ 11.024 280
.2362 8 - 23/32 7188 18.256 1 3/4 1.750 44.45 —_ 11.811 300
25 6.350 —_ 7283 18.5 —_ 1.772 45 12 12.000 304.8
, = 2559 6.5 47/64 7344 18.653 —_ 1.811 46 13 13.000 330.2
17/64 2656 6.747 —_— 7480 19 1 13/16 1.813 46.04 — 13.780 350
—_— 2756 7 - 3/4 .75 19.050 _ 1.850 47 14 14.000 355.6
9/32 2813 7.144 49/64 7656 19.447 1 7/8 1.875 47.63 15 15.000 381
—_ .2953 7.5 —_ 7677 19.5 - 1.890 48 —_ 15.748 400
19/64 2969 7.541 25/32 7813 19.844 J— 1.929 49 16 16.000 406.4







MODELS 939A AUGER BASES
MAIN FRAME GROUP

Ref. No. Part No. No. Used Description
A3 A4 A6
1 857800 1 Main Frame W.A. --- Replaces 787120
787122 4 1 Main Frame W.A.
787121.¢ 1 Main Frame W.A.

2 283326 2 2 2 Arm W.A.
4 87975 Cap Screw, Hex Head, 1/2" x 2 1/4", Gr. 5
4 80679 Lockwasher, 1/2"
. 2 280431 Nut, 1/2", Gr. 5

3 602488 2 2 2 Jack Stand Assembly, Includes Ref. 4, 5 & 6
4 717017 2 2 2 Pad W.A.
5 715888 2 2 2 Jack Screw W.A.
- 2 280315 Groove Pin, Type A, 3/16" x 1"
6 715886 2 2 2 Channel W.A.
7 28267 2 2 2 Pin
8 37851 2 2 2 Hairpin Cotter )
9 857799 1 Angle, R.H., 24 3/8" (645mm) Long --- Replaces 611145
609375 1 Angle, R.H., 41 5/8" (1058mm) Long
609170 1 Angle, R.H., 64 5/8" (1642mm) Long
1 88543 Cap Screw, Hex Head, 5/16"™ x 1", Gr. 5
3 280428 Carriage Bolt, 5/16" x 1", Gr. 5
1 80664 Washer, 5/16"
1 80681 Lockwasher, 5/16"
3 145458 Locknut, USR, 5/16"
10 (a)611153 1% 1 Shield, L.H. ~ 892
(b)854920 1 Shield, L.H. - 900
791009 1% 1 Shield, L.H. :
‘ AR 280327 Carriage Bolt, 5/16" x 3/4", Gr. 5
AR 271288 Lockscrew, USR, 5/16" x 5/8"

6 145458 Locknut, USR, 5/16"
" 701338 2 2 2 Angle, 15" (381mm) Long, Except for 892
289356 Angle, 21 3/4" (552mm) Long, Only on 892
2 280428 Carriage Bolt, 5/16" x 1", Gr. 5
1 280507 Carriage Bolt, 5/16" x t 1/4", Gr. 5
3 145458 Locknut, USR, 5/16"
5 34187 Spacer

-—

12 (a)611152 1 Shield, R.H. - 892
(b)854921 1 Shield, R.H. - 900
. 791008 i 1 1 Shield, R.H.

AR 280327 Carriage Bolt, 5/16" x 3/4", Gr. 5
AR 280428 Carriage Bolt, 5/16" x 1", Gr. 5
6 145458 Locknut, USR, 5/16"

13 695940 1 1 1 Shield W.A., R.H.
4 145913 Lockscrew, USR, 5/16" x 3/4"
14 695941 1 Shield W.A., L.H.
- 4 145913 Lockscrew, USR, 5/16" x 3/4"

15 630118 1 1 2 Latch
: 2 523292 Lockscrew, USR, 1/4" x 3/4%
2 280129 Locknut, 1/4", Gr. C
16 713427 —~ 1 1 1 Floor, L.H., Except on 892
- 1 145913 Lockscrew, USR, 5/16" x 3/4"
3 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5
4 145458 Lockscrew, USR, 5/16"

17 . %%695933 1 1 i Shield, R.H.
18 *%695934 1 Shield, L.H.
19 783922 1 1 2 Belt

AR 145913 Lockscrew, USR, 5/16" x 3/4"
‘ AR 145458 Locknut, USR, 5/16"
- As Required

* 892 Only

.w 1900 Only
a) Used on and below Serial No. 512665

(b) Used on and above Serial No. 512666 .
CONT INUE



\“/

10




‘II'Ref. No.

20

21

22

23

24

26

27

28

29

30

Part No.

608776

713428

696474

857799
609171
609170

788909

857803

611155

774868
774867
857804
610914

708694

636514
635264

105291
142967
783921
619939
788907

774768

No. Used '
A3 A4 A6
1 1
1 1 1
1 1
1
1
1
1 1
1
1
1
1
1
1
2
2
2
1 1 2
1 1 2
1 1 2
1 1 2
1 1 1
2 2 2

MODELS 939A AUGER BASES
MAIN FRAME GROUP (CONTINUED)

Description

Floor, L.H.
2 87872 Cap Screw, Hex Head, 5/16"™ x 3/4", Gr. 5
3 280327 Carriage Bolt, 5/16" x 3/4", Gr. S
2 80664 Washer, 5/16"
2 80681 Lockwasher, 5/16"
3 145458 Locknut, USR, 5/16"
Floor, R.H., Except on 892

2 280616 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 1/2", Gr. 5
3 280497 Bol!t, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5

5 145458 Locknut, USR, 5/16"
Floor, R.H. W.A. --- Repiaces 608775

3 87872 Cap Screw, Hex Head, 5/16" x 3/4", Gr. 5

3 280327 Carriage Bolt, 5/16" x 3/4", Gr. 5

3 80664 Washer, S5/16"

3 80681 Lockwasher, 5/16"

3 145458 Locknut, USR, 5/16" )
Angle, L.H., 24 3/8" (645mm) Long --- Replaces 611145
Angle, L.H., 41 5/8" (1058mm) Long
Angle, L.H., 64 5/8" (1642mm) Long

1 88543 Cap Screw, Hex Head, 5/6" x 1", Gr. 5

3 280428 Carriage Bolt, 5/16" x 1", Gr. 5

1 80664 Washer, 5/16"

1 80681 Lockwasher, 5/16"

3 145458 Lockscrew, USR, 5/16"

Shield W.A.

1 87398 Cotter Pin, 3/16" x 1 1/4"

1 280689 Wing Screw, 5/16" x 1"

1 145458 Locknut, USR, 5/16"

Floor, For 892 Only --- Replaces 611151

2 87872 Cap Screw, Hex Head, 5/16" x 3/4", Gr. 5

6 280428 Carriage Bolt, 5/16" x 1", Gr. 5

2 80664 Washer, 5/16"

2 80681 Lockwasher, 5/16"

6 145458 Locknut, USR, 5/16"

Floor, For 892 Only

2 87872 Cap Screw, Hex Hed, 5/16" x 3/4", Gr. 5

8 280428 Carriage Bolt, 5/16" x 1", Gr. 5

2 80681 Lockwasher, 5/16" .

8 145458 Locknut, USR, 5/16"

Lift Arm W.A., R.H., For 1900

Lift Arm W.A., L.H., For 1900

Lift Arm W.A., R.H., For 892 --- Replaces 610913
Lift Arm W.A., L.H., For 892

6 87670 Cap Screw, Hex Head, 1/2" x 1 1/4", Gr. 5

12 80700 Washer, 1/2%

12 80679 Lockwasher, 1/2"

Lift Cam W.A., For 892 Only

2 88043 Cap Screw, Hex Head, 1/2" x 3 1/4", Gr. 5

2 88273 Cap Screw, Hex Head, 1/2" x 3 1/2", Gr. 5

4 80700 Washer, 1/2"

4 80679 Lockwasher, 1/2"

2 280431 Nut, 1/2", Gr. 5
Angle, 36 -13/32" (925mm) Long
Angle, 59 3/8" (1508mm) Long

10 280327 Carriage Bolt, 5/16" x 3/4", Gr. 5

10 145458 Locknut, USR, 5/16"
Bracket
Strip
Strip
Hinge, 56 3/4", Cut to Length Required
Shield
2 523292 Lockscrew, USR, 1/4" x 1/2"
2 523282 Locknut, USR, 1/4"
Rod ‘
4 40974 Retaining Ring

11



MODELS 939A AUGER BASES
AUGER GROUP

12




MODELS 939A AUGER BASES

AUGER GROUP
Ref. No. Part No. No. Used Description
A3 A4 A6
1 268036 2 2 2 Bushing
2 52449 1 1 1 Spacer, 44" (11.2mm) Long
3 636429 1 1 1 Bear ing Housing
2 87975 Cap Screw, Hex Head, 1/2" x 2 1/4", Gr. 5
2 80700 Washer, 1/2%
2 80679 Lockwasher, 1/2%
- 2 28043t Nut, 1/2%, Gr. 5
4 52444 1 1 1 Locking Col lar
1 80425 Set Screw, Hex Socket, 3/8" x 3/8", Cup Point
5 52443 1 1 1 Ball Bearing, 1 1/2" (38.1mm) ID
. 6 774769 1 1 1 Arm W.A., R.H. --- Replaces 600919
7 280615 1 1 1 Tap Bolit, Hex Head, 1/2" x 2 1/2", Gr. 5
1 280431 Nut, 1/2", Gr. 5
‘ 8 268027 2 2 2 Pad
2 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
2 87016 Washer, 3/8"
2 88902 Locknut, 3/8", Gr. C
9 132758 1 1 1 Shock Absorber
1 88556 Cap Screw, Hex Head, 5/8" x 2 1/4", Gr. 5
3 87365 Washer, 5/8", SAE
1 84910 Locknut, 5/8"
2 609070 Jam Locknut, 5/8"
10 132759 4 4 4 Rubber Mount
1M - ~602914 (a)1 (a)1 (a)l Spring ysg - - " °
(b)2 (b)2 (b)2
‘ 12 25667 (a)l (a)l (a)i Eye Bolt
(b)2 (b)2 (b)2
(a)2(b)4 84944 Nut, 3/8"
13 857814 1 Auger W.A., 82" (2083mm) Long --- Replaces 608404
857818 1 Auger W.A., 116" (2946mm) Long, For Model 2100 --- Replaces
608403 and 795324
857816 1 Auger W.A., 116" (2946mm) Long, For Model 1900 --- Replaces
636827 and 689597
857820 1 Auger W.A., 162" (4115mm) Long --- Replaces 608402 & 795323
1 88182 Cotter Pin, 1/4" x 2" )
14 182937 6 6 6 Flangette
‘ 9 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
9 80680 Lockwasher, 3/8"
- 15 135241 3 3 3 Ball Bearing, Hex Bore
. 16 32364 2 2 2 Spacer, 1/4" (6.3mm) Thick
17 136538 1 1 1 Shaft W.A.
18 701488 1 1 Shaft W.A., 31 3/16"™ (792mm) Long, A4 on 2100 Only
288791 1 1 Shaft W.A., 23 1/4" (597mm) Long, A4 on 1900 Only
- 1 88546 Cap Screw, Hex Head, 3/8" x 2 1/4", Gr. 5
1 88902 Locknut, 3/8", Gr. C
19 26130 3 3 3 Washer, Special, 1 3/8" (35mm) 0D x .060" (1.5mm) Thick
20 288793 20 *28 28 Finger Holder w/Bushing, Ref. No. 21
A 28 88971 Set Screw, Square Head, 5/16" x 1", Cup Point
28 84968 Jam Nut, 5/16"
21 288797 20 #28 28 Bushing
22 701041 20 %28 28 Finger
23 288799 20 %28 28 Finger Guide
(a)56 87872 Cap Screw, Hex Head, 5/16" x 3/4", Gr. 5
(a)56 280736 Locknut, 5/16", Gr. C
(b)56 857778 Cap Screw, Special
’AR ~ As Required

* 20 used on 939A4-1900, 28 used on 939A4-2100.
(@) Used on and below Serial No. 512665 (A3); 525736 (Ad); 512700 (A6)
(b) Used on and above Serial No. 512666 (A3); 525737 (A4); 512701 (A6)

CONTINUE

13



MODELS 939A AUGER BASES
AUGER GROUP (CONT INUED)

14



Ref.

24

26

27

28
29

30
@

32

33

34
35

@ :

37

38

No.

Part No.

608397
796224
610730

26129
288802

289363
701486
713100
608754

67629
138539
854841

25494
636425
636430
101406

857279

165076
765532

765533

AR - As Required

No.

Used

A3 A4 A6

(a)
(b)2
(a)l
(b)2

)

AR

1

-

-

1
1

-

(a)t (a1
(b)2 (b)2
(a)t (a)
(b)2 (b)2

(a)2(b)4 84944 Nut, 3/8"

1
AR

1

-

NN

1

1
AR

1

MODELS 939A AUGER BASES
AUGER GROUP (CONTINUED)

Description

Cover, 28 1/8" (714mm) Long, A4 on 2100
Cover, 17 7/8" (454mm) Long, A4 on 1900 --- Replaces 575081
Cover, 19 7/8" (505mm) Long
AR 271288 Cap Screw, Hex Head, 5/16" x 3/4", Gr. 5
AR 80681 Lockwasher, 5/16"
AR 88592 Retainer Nut, 5/16"
Washer, Special, 1 9/16"™ (40mm) OD x .036" (.9mm) Thick
Block
1 87405 Cap Screw, Hex Head, 1/4" x 2 1/2", Gr. 5
2 88546 Cap Screw, Hex Head, 3/8" x 2 1/4", Gr. 5
1 280129 Locknut, 1/4", Gr. C
2 88902 Locknut, 3/8", Gr. C
Shaft W.A., 34 1/2" (876mm) Long
Shaft W.A., 47 1/2" (1206mm) Long, A4 on 2100
Shaft W.A., 51 1/2" (1308mm) Long, A4 on 1900
Shaft W.A., 70 1/2" (1791mm) Long
2 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"
Spring

Eyebolt

Arm W.A., L.H. --- Replaces 609169
Washer, Special
1 88182 Cotter Pin, 1/4"™ x 2"
Shaft W.A., 1 1/2" (38.1mm) OD .
6 87689 Cap Screw, Hex Head, 1/2" x 1 1/2", Gr. 5
6 80679 Lockwasher, 1/2%
Sprocket W.A., 1 1/2" (38.1mm) ID
1 88182 Cotter Pin, 1/4" x 2"
Washer, 1.6" (40.6mm) 1D x .060" (1.5mm) Thick
Auger Sweep
18 271288 Lockcrew, Hex Washer Head, 5/16" x 5/8"
6 84943 Nut, 5/16"
Spacer, 3/16" (4.7mm) Thick
Strip, R.H.
16 87101 Machine Screw, Truss Head, 3/8" x 3/4"
16 247780 Locknut, USR, 3/8"
Strip, L.H.
16 87101 Machine Screw, Truss Head, 3/8" x 3/4"
16 247780 Locknut, USR, 3/8"

(a) Used on and below Serial No. 512665 (A3); 525736 (A4); 512700 (A6)
(b) Used on and above Serial No. 512666 (A3); 525737 (A4); 512701 (A6)

15



MODEL 93%9A AUGER BASE
AUGER DRIVE GROUP

/
. ( gy R
Q@ & 7% (/\ SEE MAIN DRIVE GROUP Wk

A o~ _/
: (D4, ]
ey <
SN
SEE AUGER GROUP 7
Ref. No. Part No. No. Used : Description
1 261150 1 Drilled Cap Screw

1 87414 Grease Fitting, 1/4%-28, Straight
1 80679 Lockwasher, 1/2"

2 121512 1 Washer, Special
3 634385 1 Slip Clutch Assembly, Less Bushing --- Includes Ref. Nos.
. 4 thru 13

4 617815 1 Nut, Special
5 600890 2 Spring Washer .
6 600868 1 Sprocket W.A.,, 23 Tooth -
7 643603 1 Sprocket and Bushing, 45 Tooth, Includes Ref., 7A, 7C
7A 818453 4 Dowel Pin, 3/8" x 1 1/4"
7C 122516 1 Bushing, 4" (101.6mm) 1D
8 643600 1 Spacer Ring, 4" (10t1,6mm) OD
9 127434 &) ~——Friction Disc
10 600867 1 Hub W.A.
1 : 616025 1 Special Washer, ,135" (3,4mm) Thick
12 576253 1 Drive Plate
13 600891 1 Clutch Plate
14 164995 1 Washer, Special
15 268035 1 Washer, Special
16 621866 1 Roller Chain Assembly, RC 60, 63 Pitches

AR 25808 Roller Link

AR 25812 Coupler Link

AR 25817 Offset Link
17 787106 1 Shaft
18 574245 1 Washer

1 88494 Cap Screw, Hex Head, 5/16" x 1 3/4", Gr, 5

19 66486 Bearing and Spacer Assembly :
20 268036 1 Bushing .

16




Ref. No. Part No.

1 773925

. 2 773926
- 3 784842
4 786333

5 140775

No. Used

1

1

MODEL 939 AUGER BASE
RAISED FLOOR BUNDLE

Description

Floor, L.H.
3 135632 Lockscrew, USR, 5/16" x 1/2"
Floor W.A., R.H.

5 280827 Boit, R.H., Sh. Sq. Neck, 5/16" x 1 1/4", Gr. 5

1 88543 Cap Screw, Hex Head, 5/16" x 1", Gr. S
Plate, W.A. '

2 88543 Cap Screw, Hex Head, S5/16" x 1", Gr. 5
Cover
Offset Link, RC80

17



18

MODEL 939A3 AUGER BASE
MAIN DRIVE GROUP

_—

SEE AUGER DRIVE GROUP




Ref. No.

13

14
15

17

*NOTE:

Part No.

611144
676638
714616
267953

774901
268239

136527

76836
38767

713588

280615
289358

606271

146258
701414
267887
267888
267889
267890
267891
770032
267892

228872

608268

87399
675027
675033
675035

AR - As Required

No. Used

— e - —

— e b b wh b s = )

NN = — -

This hardware is used to hold Sprockets not being used to Main Frame.

MODEL 939A3 AUGER BASE
MAIN DRIVE GROUP

Description

Shaft, 79.9" (2029.5mm) Long, Model 1900 Only
Shaft, 68.7" (1745mm) Long, Mode! 892 Only --- Repl!. 268248
Sprocket W.A., 25 Tooth, Model 1900 Only
Sprocket W.A., 22 Tooth, Model 892 Only
1 84241 Woodruff Key, #D, 5/16" x 1 1/4"
1 88971 Set Screw, Square Head, Cup Point, 5/16" x 1"
1 84968 Jam Nut, 5/16"
Arm W.A., Mode! 1900 Only
Arm W.A., Model 892 Only
1 88182 Cotter Pin, 1/4" x 2"
} 280617 Carriage Bolt, 5/8" x 1 1/2", Gr. 5
1 87365 Washer, 5/8"
1 84057 Lockwasher, 5/8"
1 84947 Nut, 5/8"
Bearing Housing
4 88552 Cap Screw, Hex Head, 1/2" x 2", Gr. 5
4 80679 Lockwasher, 1/2"
4 280431 Nut, 1/2", Gr. 5
2 256713 Spacer
Ball Bearing
Locking Coliar
2 80429 Set Screw, Socket Head, Cup Point, 5/16" x 5/16"
Support W.A.
1 87670 Cap Screw, Hex Head, 1/2" x 1 1/4", Gr. 5
1 80679 Lockwasher, 1/2"
Tap Bolt, Hex Head, 1/2" x 2 1/2", Gr. 5
1 280431 Nut, 1/2", Gr. 5
Eye Bolt
2 280431 Nut, 1/2", Gr. 5
Spacer, 1" (25.4mm) OD x 1 1/32" (26.2mm) Long
1 88727 Bolt, Rd. Hd., Sh. Sq. Neck 1/2" x 2 1/2", Gr. 5
1 80700 Washer, 1/2"
1 80679 Lockwasher, 1/2"
1 280431 Nut, 1/2", Gr. 5
Washer, .060" (1.5mm) Thick
Sprocket W.A., 14 Tooth
Sprocket W.A., 16 Tooth
Sprocket W.A., 18 Tooth
Sprocket W.A., 20 Tooth
Sprocket W.A., 22 Tooth
Sprocket W.A., 26 Tooth
Sprocket W.A., 28 Tooth
Sprocket W.A., 31 Tooth
*2 66959 Tap Bolt, Hex Head, 3/8" x 3 1/4"
%2 36803 Special Washer, 3" (50mm) 0D
*4 87016 Washer, 3/8"
*#2 80680 Lockwasher, 3/8"
*4 84944 Nut, 3/8"
Chain Assembly, RC 60, 88 Pitches
AR 25808 Roller Link
AR 165590 Coupler Link, Spring Clip Type
AR 25817 Offset Link
Shield, Cut to Length Required
Cotter Pin, 3/16" x 1 3/4"
Tube Support W.A.
Shield W.A., 59 1/2" Long, Model 892
Shield W.A., 70 5/8" Long, Mode! 1900
AR 87872 Cap Screw, Hex Head, 5/16" x 3/4", Gr. 5
AR 145458 Locknut, USR, 5/16"

19



MODEL 939A4 AUGER BASE
MAIN DRIVE GROUP

\( .>

SEE AUGER DRIVE GROUP

- 20



MODEL 939A4 AUGER BASE
MAIN DRIYE GROUP

Ref. No. Part No. No. Used Description
1 714648 1 Shaft, Main Drive
2 714616 1 Sprocket W,A,, 25 Tooth

1 84241 Woodruff Key, #D, 5/16" x 1 1/4"

1~ 88971 Set Screw, Square Head, 5/16" x 1", Cup Point

1 84968 Jam Nut, 5/16"
3 774901 1 Arm W,.A,

1 87041 Cotter Pin, 1/4" x 3/4"

1 280617 Carriage Bolt, 5/8" x 1 1/2", Gr., 5

1 87365 Washer, 5/8"

1 84057 Lockwasher, 5/8"

1 84947 Nut, 5/8%
4 136527 2 Bear ing Housing

4 88551 Cap Screw, Hex Head, 1/2" x 1 3/4", Gr, 5-

2 80700 Washer, t1/2%
‘ . 4 80679 Lockwasher, 1/2"
4 280431 Nut, 1/2%
76836 Ball Bearing
38767 Locking Collar w/Set Screw .
2 80429 Set Screw, Hex Socket, 5/16" x 5/16", Cup Point

7 713588 1 Support W.A.

1 87670 Cap Screw, Hex Head, 1/2"™ x | 1/4", Gr, 5

1 80679 Lockwasher, 1/2%

[ IV}
NN

8 280615 1 Tap Bolt, Hex Head, 1/2%" x 2 1/2%, Gr. 5
1 280431 Nut, 1/2", Gr, 5
9 289358 1 Eye Bolt
2 280431 Nut, 1/2%", Gr. 5
10 606271 i Spacer, 1" (25.4mm) OD x 1 1/32" (26.2mm) Long

1 88727 Bolt, Rd. Hd., Sh. Sq. Neck, 1/2" x 2 1/2" Gr. 5
1 80700 Washer, 1/2"

1 80679 Lockwasher, 1/2%

1 280431 Nut, 1/2", Gr. 5

" 146258 AR Washer, Special
12 701414 1 Sprocket W.A., 14 Tooth
267887 1 Sprocket W.A., 16 Tooth
267888 1 Sprocket W.A., 18 Tooth
267889 1 Sprocket W.A., 20 Tooth
. 267890 1 Sprocket W.A., 22 Tooth
267891 1 Sprocket W.A., 26 Tooth
770032 1 Sprocket W.A., 28 Tooth
267892 1 Sprocket W.A., 31 Tooth

- 2 *66959 Tap Bolt, Hex Head, 3/8" x 3 1/4"
2 *36803 Washer, Speclal
4 *87016 Washer, 3/8"
2 *80680 Lockwasher, 3/8%
4 %84944 Nut, 3/8"
13 228872 1 Rol ler Chaln Assembly, RC 60, 88 Pitches
87 25808 Roller Link
1 165590 Coupler Link, Spring Clip Type

14 608268 1 Tube, Shaft Shield --- Replaces 714647
15 - 87399 1 Cotter Pin, 3/16" x 1 3/4"

16 675027 1 Tube Support W.A.

17 675037 2 Shield W.A., 87 5/8" Long

'AR - As Required

:.*NOTE: This hardware is used to mount Sprockets not being used to the back of the Main Frame.

21



MODEL 939A6 AUGER BASE

MAIN DRIVE GROUP ‘

o :%

‘ \‘)
,2,@11 20 17719 7@/@%3/@}@@ ‘

20 21 2

—

\

—

FROM HARVESTER 1 25
ATTACHMENT DRIVE @

~ 8

2 o
0 1719 5
20 21 %
v 0
7
S T 12{%@11
[
\ @
i ®
15 0
14 15
Ref. No, Part No. No. Used Description
1 608766 2 Shaft, Left and Right, 52" (1320mm) Long "
2 608765 1 Shaft, Center, 70" (1778mm) Long
3 686243 -3 Shield, Cut to Length Required
4 608838 1 Sprocket W.A., 257
5 136527 4 Bearing Housling ‘
8 88551 Cap Screw, Hex Head, 1/2" x 1 3/4", Gr. 5
8 80700 Washer, 1/2"
8 80679 Lockwasher, 1/2"
8 280431 Nut, 1/2",-Gr, 5
6 76836 4 Bearing
7 387617 4 Locking Col lar
4 80429 Set Screw, Socket Head, Cup Point, 5/16" x 5/16"
8 713588 1 Support W,A., R.H.
9 608756 1 Support W.A., L.H.
2 87670 Cap Screw, Hex Head, 1/2" x 1 1/4", Gr. 5
2 80679 Lockwasher, 1/2% .:

CONT INUE

22



MAIN DRIVE GROUP (CONTINUED)

‘ MODEL 939A6 AUGER BASE

Ref, No. Part No. No. Used Description
10 280615 2 Tap Bolt, Hex Head, 1/2" x 2 1/2%, Gr. 5
2 280431 Hex Nut, 1/2", Gr. 5
" 289358 2 Eyebolt
4 280431 Hex Nut, 1/2", Gr. S5
12 606271 2 Spacer, 1" (25.,4mm) OD x 1 1/32" (26,2mm) Long

2 88727 Bolt, Rd. Hd., Sh. Sq. Neck 1/2" x 2 1/2", Gr., 5
2 80700 Washer, 1/2"
2 80679 Lockwasher, 1/2"
2 280431 Nut, 1/2", Gr. 5
13 774901 1 Arm Weld Assembly )
- 1 87041 Cotter Pin, 1/4" x 1 3/4%
1 280617 Carriage Bolt, 5/8" x 1 1/2", Gr. 5
1 87365 Washer, 5/8"

1 84057 Lockwasher, 5/8"
‘ 1 84947 Nut, 5/8"

14 701414 1 Sprocket W.,A., 14 Tooth
267887 i Sprocket W.A.,, 16 Tooth
267888 1 Sprocket W.,A,, 18 Tooth
267889 2 Sprocket W.A., 20 Tooth
267890 2 Sprocket W.A., 22 Tooth
267891 2 Sprocket W.A., 26 Tooth
770032 2 Sprocket W.A., 28 Tooth
267892 1 Sprocket W.,A., 31 Tooth

2 87399 Cotter Pin, 3/16"™ x 1 3/4"
: : *3 66959 Tap Bolt, Hex Head, 3/8" x 3 1/4"

*3 36803 Special Washer, 2" (50mm) OD
*6 87016 Washer, 3/8"
*3 80680 Lockwasher, 3/8"
*6 84944 Nut, 3/8"

15 146258 AR Special Washer, .060" (1.5mm) Thick

16 228872 1 Chain Assembl!y, RC60, 88 Pitches
AR 25808 Roller Link
AR 165590 Coupler Link, Spring Clip Type
AR 25817 Offset Link

17, - 608767 4 Coupl ing Sprocket

18 66865 2 Coupling Chain, RC60, Figure 8 Side Bars, 16 Pitches
' 1 25812 Coupler Link, Cotter Pin Type

19 608778 2 Spacer, 1 3/8" (35mm) 0D, 1/4" (6.3mm) Thick

20 132159 4 Cover :

4 87414 Lube Fitting, 1/4"-28

- 21 132144 4 Seal, Felt

22 139939 1 Spacer, 1" (25.4mm) Long

23 788942 1 Shietd
. 24 643642 1 Bracket

25 675716 4 Shield W.A., 44 1/2" (1130mm) Long

24 87872 Cap Screw, Hex Head, 5/16" x 3/4", Gr, 5
24 80681 Lockwasher, 5/16"
) 24 84943 Nut, 3/4"
26 675706 1 Cover W.A.
2 88542 Cap Screw, Hex Head, 1/4"™ x 1/2", Gr. 5
1 87872 Cap Screw, Hex Head, 5/16™ x 3/4", Gr. 5
2 87361 Washer, 1/4%
1 80664 Washer, 5/16"
2 80682 Lockwasher, 1/4"
1 80681 Lockwasher, 5/16"
27 675704 1 Shield
4 80664 Washer, 5/16"
4 80681 Lockwasher, 5/16"
‘ 4 84943 Nut, 5/16"
OTE: This Hardware is used to mount Sprockets not being used to
the back of the Main Frame.
AR - As Required
CONT INUE

23



MODEL 939A6 AUGER BASE
MAIN DRIVE GROUP (CONTINUED)

I?SEE AUGER DRIVE GROUP
M?

” 6}@ ;@9%’ i( ) d=Cs

. 12 1 20 17 19, @ 30
/\ - P 202 ?3@@)@\

. FROM HARVESTER T/

ﬁATTACHMENT DRIVE 31 5

24



3

Part No. No. Used
675027 1
675714 1
675712 1

675705 1

MODEL 939A6 AUGER BASE
MAIN DRIVE GROUP (CONT INUED)

Description

Tube W.A.
Shield W.A., Bottom - 54" (1372mm) Long
Shield W.A., Top - 54" (1372mm) Long
8 87872 Cap Screw, Hex Head, 5/16" x 3/4"
8 80681 Lockwasher, 5/16"
8 84943 Nut, S5/16"
Bearing, Polyethylene

25



MODELS 939N3 AND 939R3 ROW CROPS
DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP (CONTiNUED)

26



Ref. No.

10

it

12

Part No.

287364

700633
700511

287363

716358

287385

605024

707514
287021
287020

287022
287019

287027
287028

716248,

574290

DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP

No.
N3

1

MODELS 939N3 AND 939R3 ROW CROPS

Used
R3

1

Description

Point W.A., R.H.
4 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
4 80702 Washer, 3/8%
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
Point W.A., Center
Point W.A., Center
16 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
16 80680 Lockwasher, 3/8"
16 84944 Nut, 3/8"
4 58225 Washer, Special
Point W.A., L.H.
4 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
4 80702 washer, 3/8"
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
End Sheet W.A., R.H. --- Replaces 287355

1

88543 Cap Screw, Hex Head,

5/16" x 1", Gr. 5

4 280647 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 5/8"

5

5

5
Strip

2

2

4

4

4
Clamp

2

2
Shiel
Cover
Cover

2

80664 Washer, 5/16"

80681 Lockwasher, 5/16"
84943 Nut, 5/16"

W.A.

88543 Cap Screw, Hex Head,

5/16" x 1", Gr. 5

88992 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 1", Gr. 5

80664 Washer, 5/16"
80681 Lockwasher, 5/16"
84943 Hex Nut, 5/16"

523292 Lockscrew, USR, 1/4" x 3/4"

523282 Locknut, USR, 1/4"
d

W.A., R.H.

W.A., R.H.

88543 Cap Screw, Hex Head,

5/16" x 1", Gr. 5

4 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5

2

2

2

4
Cover
Cover

2

2

2

2
Angle
Angle

80664 Washer, 5/16"
- 80681 Lockwasher, 5/16"
84943 Nut, 5/16"

145458 Locknut, 5/16"

W.A., L.H.

W.A., L.H.

88543 Cap Screw, Hex Head,
80664 Washer, 5/16"

80681 Lockwasher, 5/16"
84943 Nut, 5/16"

5/16" x 1", Gr. 5

6 280497 Bolt, Rd. Hd., Sh. Sgq. Neck, 5/16" x 3/4", Gr. 5

6

145458 Locknut, USR, 5/16"

End Sheet W.A., L.H. --- Replaces 287356

Bu

S HabdI VUV &~

88543 Cap Screw, Hex Head,

5/16" x 3/4"

280647 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 5/8", Gr. 5

80664 Washer, S/16"
80681 Lockwasher, 5/16"
84943 Nut, 5/16"

per W.A.

88546 Cap Screw, Hex Head,
80680 Lockwasher, 3/8"
84944 Nut, 3/8"

CONTINUE

3/8" x 2 1/4", Gr. 5

27



DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP

MODELS 939N3 AND 939R3 ROW CROPS I /

28



Ref. No.

13
14

15

18
19

20
®:

22

24
o -
26
27

28
29

30

*Part of 209482 Divider Point Bundle

Part No.

849706
714866

609676

287634

287643
287384

287633
287383

287380
287368

(a)287018

(b)287017

287467
615310
287359

604112

604111

287360

*694322
*¥695058

(b)791834

No.

N3

2
4

MODELS 939N3 AND 939R3 ROW CROPS
DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP (CONTINUED)

Used
R3

2
4

—y

Description

", Gr. 5

Tube W.A.
Clamp --- Replaces 701127
4 88444 Cap Screw, Hex Head, 3/8" x 2 3/4", Gr. 5
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
Cover
4 88543 Cap Screw, Hex Head, 5/16" x
4 80681 Lockwasher, 5/16"
4 80664 Washer, 5/16"
Shield (919 Oniy)
2 80664 Washer, 5/16"
2 80681 Lockwasher, 5/16"
2 145458 Hex Flanged Locknut, 5/16"
Shield, R.H., 8 1/2" Long

Shield, R.H., 6 1/2" Long

3
3
Shiel

280497 Bolt, Rd. Hd., Sh. Sq. Neck,
145458 Locknut, USR, 5/16"
d, 12 1/4" Long

Shield, 9 1/4" Long

2
8
Shiel

280497 Bolt, Rd. Hd., Sh. Sq. Neck,
145458 Locknut, USR, 5/16"
d, 9 1/4" Long

Shield, 17 1/4" Long

2
2
Cover
Cover
12
12
12
12
Shiel
Cap

280497 Bolt, Rd. Hd., Sh. Sq. Neck,
145458 Locknut, USR, 5/16"
, 11 7/8" Wide
, 19 7/8" Wide
280503 Bolt, Rd. Hd., Sh. Sq. Neck,
80702 washer, 3/8"
80680 Lockwasher, 3/8"
84944 Nut, 3/8"
d, L.H.

Gusset, R.H.

4
4
Shiel
5
5
Shiel
5
5

280647 Bolt, Rd. Hd., Sh. Sq. Neck,
145458 Locknut, USR, 5/16"

d, R.H. :
280647 Bolt, Rd. Hd., Sh. Sq. Neck,
145458 Locknut, USR, 5/16"

d, L.H.

280647 Bolt, Rd. Hd., Sh. Sq. Neck,
145458 Locknut, USR, 5/16"

Gusset, L.H.

4
4

280647 Bolt, Rd. Hd., Sh. Sq. Neck,
145458 Locknut, USR, 5/16"

Point Extension, Center

3

135632 Lockscrew, USR, 5/16" x I/Zﬁ

Point Extension, Outer

3
Crop

7

7

135632 Lockscrew, USR, 5/16" x 1/2"
Guide W.A., R.H.

280503 Bolt, Rd. Hd., Sh. Sq. Neck,
247780 Locknut, USR, 3/8"

(a) Used on and below Serial No. 512665 (A3); 525736 (A4); 512700 (A6)
‘(b) Used on and above Serial No. 512666 (A3); 525737 (A4); 512701 (A6)

CONT INUED

5/16"

5/16"

5/16"

x 3/4", Gr. 5

x 3/4", Gr. 5

x 3/4", Gr. S5

3/8" x 1", Gr. 5

5/16"

5/16"

5/16"

5/16"

x 5/8", Gr. 5

x 5/8", Gr. 5

x 5/8", Gr. 5

x 5/8", Gr. S

3/8" x 1", Gr. 5

29



MODELS 939N3 AND 939R3 ROW CROPS
OIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP (CONTINUED)



Ref. No.

N

32

33

Part No.

(b)796057
(b)791471

(b)791833

(b) 796059

. (b)791472

MODELS 939N3 AND 939R3 ROW CROPS

DIVIDER POINTS, SHIELDS

No. Used
N3 R3
1 Crop
1 Crop
2
2
1 1 Crop
2
2
1 Crop
1 Crop
2
2

.b) Used on and above Serial No. 512666 (A3);

AND STALK BUMPER GROUP (CONTINUED)

Description

Guide W.A., R.H., Wide
Guide W.A., R.H., Narrow

280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5

247780 Locknut, USR, 3/8"
Guide W.A., L.H.

280503 Bo!t, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5

247780 Locknut, USR, 3/8"
Guide W.A., L.H., Wide
Guide W.A., L.H., Narrow

280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5

247780 Locknut, USR, 3/8"

525737 (A4); 512701 (A6)

31



MODELS 939N4, 939R4 AND 939N6 ROW CROPS
DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP

32



(e 20N

Part No.

287364

700633
700511

287363

716358

287385

605024

707514
287021
287020

287022
287019

287027
287028

716248

Quantities listed are for

MODELS 939N4, 939R4, 939N5 AND 939N6 ROW CROPS
DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP

No. Used . Description
N4 N5 N6
R4

1 1 1 Point W.A., Right Hand

4 88206 Cap Screw, Hex Head, Gr. 5, 3/8" x 1"
"4 80702 Washer, 3/8"
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
4 5 Point W.A., Center, 16 13/16" (427mm) Wide
3 Point W.A., Center, 24 5/8" (625mm) Wide
*4 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
2 58225 Washer, Special
4 80680 Lockwasher, 3/8"
84944 Nut, 3/8"
1 1 1 Point W.A., Left Hand
4 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
4 80702 Washer, 3/8"
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
1 1 1 End Sheet W.A., Right Hand :
1 88543 Cap Screw, Hex Head, 5/16" x 1", Gr. 5
4 280647 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 5/8", Gr. S5
5 80664 Washer, S5/16"
5 80681 Lockwasher, S5/16"
5 84943 Nut, 5/16"
2 2 2 Strip W.A.
2 88543 Cap Screw, Hex Head, 5/16" x 1", Gr. 5
2 88992 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 1", Gr. 5
4 80664 Washer, 5/16"
4 80681 Lockwasher, 5/16"
4 84943 Nut, 5/16"
4 4 6 Clam,
1 523292 Lockscrew, USR, 1/4" x 3/4n
1 523282 Locknut, USR, 1/4"

2 2 Shield
4 5 Cover W.A., Right Hand, 14 1/2" (368mm) Wide
3 Cover W.A., Right Hand, 18 1/4" (463mm) Wide

*1 88543 Cap Screw, Hex Head, 5/16" x 1", Gr. 5
*2 280497 Boit, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5
3 80664 Washer, 5/16"
3 80681 Lockwasher, 5/16"
1 84943 Nut, 5/16"
2 145458 Locknut, USR, 5/16"
4 5 Cover W.A., Left Hand, 14" (356mm) Wide
3 Cover W.A., Left Hand, 18" (457mm) Wide
*3 88543 Cap Screw, Hex Head, 5/16" x 1", Gr. 5
3 80664 Washer, 5/16"
3 80681 Lockwasher, 5/16"
3 84943 Nut, 5/16"
4 5 Angle, 12 7/8" (327mm) Wide
3 Angle, 20 7/8" (530mm) Wide
*3 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16"™ x 3/4", Gr. 5
3 145458 Locknut, 5/16"
1 1 1 End Sheet W.A., Left Hand
88543 Cap Screw, Hex Head, 5/16" x 1", Gr. 5
280647 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 5/8", Gr. 5
80664 Washer, S5/16"
80681 Lockwasher, 5/16"
84943 Nut, 5/16"
145458 Locknut, USR, 5/16"

H—_un s -

each piece of the Ref. No.

CONT INUE
33




MODELS 939N4, 939R4 AND 939N6 ROW CROPS
DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP (CONTINUED)

34




Ref. No. Part No. No. Used
N4 N5 N6
R4
12 701364 1o
609670 1
. 13 849706 2 2 2
14 714866 4 4 4
15 609676 R
16 609677 1
17 287384 1
609981 1
792381 1
18 287633 4 5 6
19 287383 2
‘ 20 287380 4 4
287368 2
22 287467 11
609983 1
23 700769 1
700768 3
24 700767 1 1
25 700770 1
700776 1
: 26 700610 1 1
27 602027 2 4
28 287360 1
602512 1
29 604112 1
716356 1
30 287359 1
602511 11

MODELS 939N4, 939R4, 939N5 AND 939N6 ROW CROPS
DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP (CONTINUED)

Description

Bumper W.A., 119 1/2" (3035mm) Long
Bumper W.A., 165 1/2" (4204mm) Long

4 88546 Cap Screw, Hex Head, 3/8" x 2 1/4", Gr. 5

4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"

Tube W.A.--- Replaces 576579
Clamp

4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
Cover, R.H.
Cover, L.H.
*4 87872 Cap Screw, Hex Head, 5/16" x 3/4"
*4 80664 Washer, 5/16"
*4 80681 Lockwasher, 5/16"
Shield, Right Hand, 6 1/2" Length (165mm)
Shield, Right Hand, 8 7/16" Length (214mm)
Shield, Right Hand, 3.76" Length (95.5mm)
1 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16"
4 145458 Locknut, USR, 5/16"
Shield, 12 1/4" (311mm) Length
Shield, 9 1/4" (235mm) Length
1 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16"
2 145458 Locknut, USR, 5/16"
Shield, 9 1/4" (235mm) Length
Shield, 17 1/4" (438mm) Length
*1 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16"
1 145458 Locknut, USR, 5/16"
Shield, Left Hand, 6 1/2" (165mm) Wide
Shield, Left Hand, 10 7/16" (265mm) Wide
Shield, 6 1/4" (159mm) Wide
Shield, 12 1/4" (311mm) Wide
3 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16"
3 145458 Locknut, USR, 5/16"
Shield, Center
Cover, Center, 8" (203mm) Wide
Cover, Center, 13 5/8" (346mm) Wide

4 88444 Cap Screw, Hex Head, 3/8" x 2 3/4", Gr. 5

x 3/4", Gr.

x 3/4", Gr.

x 3/4", Gr.

x 3/4", Gr.

9 280503 Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5

9 247780 Locknut, USR, 3/8"
Strap W.A.

1 88543 Cap Screw, Hex Head, 5/16" x 1", Gr. 5

1 80664 Washer, 5/16"
1 80681 Lockwasher, 5/16"
Shieild, 14 1/4" (362mm) Length
Gusset, R.H.
Gusset, R.H.
4 280647 Bolt, Rd. Hd., Sh. Sq. Neck,
4 145458 Locknut, USR, 5/16"
Shield, R.H.
Shield, R.H.
5 280647 Bolt, Rd. Hd., Sh. Sq. Neck,
5 145458 Hex Flanged Nut, 5/16"
Gusset, L.H.
Gusset, L.H.
4 280647 Bolt, Rd. Hd., Sh. Sq. Neck,
4 145458 Hex Flanged Nut, 5/16"

5/16"

5/16"

5/16"

‘Quanﬁ’ries listed are for each piece of the Ref. No.

CONT INUE

x 5/8"

x 5/8"

x 5/8"

35



MODELS 939N4, 939R4 AND 939N6 ROW CROPS
DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP (CONTINUED)

36



Ref. No. Part No.
3 604111
602334

32 615310

33 700575

34 701173

35 773126

36 773132
773136
37 773129
38 773134
773138
39 *694322
40 *695058
41 851342
42 851345
851347
43 851344
851346

MODELS 939N4, 939R4, 939N5 AND 939N6 ROW CROPS
DIVIDER POINTS, SHIELDS AND STALK BUMPER GROUP (CONTINUED)

No.
N4 N5 N6

R4

1

Description

Shield, L.H.
Shield, L.H.
5 280647 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 5/8"
5 145458 Hex Flanged Nut, 5/16"
Cap
Center Divider
U-Bol t
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"
Crop Guide W.A., R.H.
7 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr.
7 80702 washer, 3/8"
7 80680 Lockwasher, 3/8"
7 84944 Nut, 3/8"
Crop Guide W.A., R.H., Narrow
Crop Guide W.A., R.H., Wide
2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr.
2 80702 washer, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"
Crop Guide W.A., L.H.
7 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr.
7 80702 wWasher, 3/8%
7 80680 Lockwasher, 3/8%"
7 84944 Nut, 3/8"
Crop Guide W.A., L.H., Narrow
Crop Guide W.A., L.H., Wide :
2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr.
2 80702 Washer, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"
Point Extension, Center
3 135632 Lockscrew, USR, 5/16" x 1/2"
Point Extension, Outer
2 135632 Lockscrew, USR, 5/16" x 1/2%
Angle
Crop Guide Ext., R.H.
Crop Guide Ext., R.H. (939N4)
3 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr.
3 247780 Locknut, USR, 3/8"
Crop Guide Ext., L.H.
Crop Guide Ext., L.H. (939N4)

5

3 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5

3 247780 Locknut, USR, 3/8"

*Part of 209483 & 209484 Divider Point Bundles

37



MODELS 939N3 AND 939R3
CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES

15-ap

38



MODELS 939N3 AND 939R3
‘ CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES

Ref. No. Part No. No. Used Description
1 783418 1 Channel W.A. --- Replaces 267846 & 638160
2-- 773204 1 Support W.A., R.H. with 84251 Lube Fitting, 30°, Long

2 87909 Cap Screw, Hex Head, 1/2" x 1"
3 88043 Cap Screw, Hex Head, 1/2" x 3 1/4"
3 80700 Washer, 1/2"
5 80679 Lockwasher, 1/2"
3 286696 1 Brace
. 4 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5
4 80702 Washer, 3/8"
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
- 4 286709 1 Rear Sheet, R.H.
2 135270 Lockscrew, Hex Serrated Head, 5/16" x 3/4"
2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5
2 145458 Locknut, USR, 5/16"
‘ 2 247780 Locknut, USR, 3/8"
5 287641 1 Angle, R.H.
4 135270 Lockscrew, USR, 5/16" x 3/4%
4 145458 Locknut, USR, 5/16"
6 579789 1 Side Sheet, R.H.

280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5
88992 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 1", Gr. 5
80664 washer, 5/16"

80681 Lockwasher, 5/16"
84943 Nut, S5/16"
145458 Locknut, USR, 5/16"

HBUWUWWWE

‘ 7 287374 2 Stripper
3 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5
3 80664 Washer, 5/16"
3 80681 Lockwasher, 5/16"
3 84943 Nut, 5/16"
8 700100 6 Side Sheet

AR 280647 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 5/8", Gr. 5

AR 145458 Locknut, USR, 5/16"

9 287056 - 3 Chainboard W.A.
15 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
15 80702 Washer, 3/8"
‘ 15 80680 Lockwasher, 3/8"
6 84944 Nut, 3/8"
10 286697 1 Brace, L.H.

4 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5
4 80702 Washer, 3/8"
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
. 1 (a)579704 1 Cover
135270 Lockscrew, USR, 5/16" x 3/4"
280503 Boit, Rd. Hd., Sh. Sq. Neck, 3/8" x 1"
80664 Washer, 5/16"
80681 Lockwasher, 5/16"
247780 Locknut, USR, 3/8"
145458 Locknut, USR, 5/16"
12 (a)579702 1 Angle, R.H.
3 135270 Lockscrew, USR, 5/16" x 3/4"
3 145458 Locknut, USR, 5/16"

SENNNN &

13 (a)579705 1 Side Sheet, lInside, R.H.
5 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4"
‘ 5 145458 Locknut, USR, 5/16"
‘R - As Required
a) Used on and below Serial No. 510418 (N3); 512650 (R3)
CONTINUE




MODELS 939N3 AND 939R3
CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES (CONTINUED)

40



Ref. No.

14
15
16

o -

18
19

21
22
23
24
25

26

o

MODELS 939N3 AND 939R3

CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES (CONTINUED)

Part No. No.

287057
605024
237911

773198

(a)286700

(2)287013

700087

287373
(a)286701

(2)287012

700088

773192

(a)579703

(a)579701

579706

Used

3

—

Description

Chainboard W.A.

15 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5

15 80702 washer, 3/8"
15 80680 Lockwasher, 3/8"
15 84944 Nut, 3/8"
Clamp
Clamp
8 88992 Bolt, Rd. Hd., Sh. Sq. Neck,
8 80681 Lockwasher, 5/16"
8 84943 Nut, 5/16"

5/16" x 1", Gr. 5

Center Support W.A. with 84251 Lube Fitting, 30°, Long (939)
2 87909 Cap Screw, Hex Head, 1/2" x 1", Gr. 5
4 88043 Cap Screw, Hex Head, 1/2" x 3 1/4", Gr. 5

2 80700 washer, 1/2"
6 80679 Lockwasher, 1/2"
Rear Sheet, Center, R.H.
1 280497 Bolt, Rd. Hd., Sh. Sq. Neck,
1 280503 Boit, Rd. Hd., Sh. Sq. Neck,
2 145458 Locknut, USR, S5/16"
1 247780 Locknut, USR, 3/8"
Angle, Center, R.H.
2 280497 Bolt, Rd. Hd., Sh. Sq. Neck,
1 135270 Lockscrew, USR, 5/16" x 3/4"
3 145458 Locknut, USR, 5/16"
Side Sheet, Center, R.H.
5 280497 Bolt, Rd. Hd., Sh. Sq. Neck,
5 145458 Locknut, USR, 5/16"
Stripper
Rear Sheet, Center, L.H.
1 280497 Bolt, Rd. Hd., Sh. Sq. Neck,
1 280503 Bolt, Rd. Hd., Sh. Sq. Neck,
2 145458 Locknut, USR, 5/16"
1 247780 Locknut, USR, 3/8"
Angle, Center, L.H.
280497 Bolt, Rd. Hd., Sh. Sq. Neck,
135270 Lockscrew, USR, 5/16"
80664 Washer, 5/16"
80681 Lockwasher, 5/16"
145458 Locknut, USR, 5/16"
84943 Nut, 5/16"
Side Sheet, Center, L.H.
5 280497 Bolt, Rd. Hd., Sh. Sq. Neck,
5 145458 Locknut, USR, 5/16"

NNNNNN

5/16" x 3/4", Gr. 5
3/8" x 1", Gr. 5

5/16" x 3/4", Gr. S5
5/16" x 3/4", Gr. 5

5/16" x 3/4", Gr. 5
3/8" x 1", Gr. 5

5/16" x 3/4", Gr. 5

5/16" x 3/4", Gr. 5

Support W.A., L.H. with 84251 Lube Fitting, 30°, Long (939)
2 87909 Cap Screw, Hex Head, 1/2" x 1", Gr. 5
3 88043 Cap Screw, Hex Head, 1/2" x 3 t/4", Gr. 5

3 80700 Washer, 1/2%
5 80679 Lockwasher, 1/2"

Cover
1 135270 Lockscrew, USR, 5/16" x 3/4"
1 280503 Bolt, Rd. Hd., Sh. Sq. Neck,
1 145458 Locknut, USR, 5/16"
1 247780 Locknut, USR, 3/8"

Angle
2 135270 Lockscrew, USR, S5/16" x 3/4v
2 145458 Locknut, USR, 5/16"

Side Sheet, Inside, L.H.
4 280497 Bolt, Rd. Hd., Sh. Sq. Neck,
4 145458 Locknut, USR, 5/16"

'(a) Used on and below Serial No. 510418 (N3); 512650 (R3)

CONT INUE

3/8" x 1%, Gr. 5

5/16™ x 3/4", Gr. 5

41



MODELS 939N3 AND 939R3
CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES (CONTINUED)

42



Ref. No.

28

29

38

39

@ .

58

59

MODELS 939N3 AND 939R3

CHAINBOARDS, FRAME, SIDE SHEETS AND SK!D SHOES (CONTINUED)

Part No.

286710

287642
579790

59735
11787
91932
606943
700611

701260
268942

700515

700895
28267
37851

625851

280795

142808
619973
__173080
3401ﬁ6”:;,
773078
770147
e
7 170148 &
7 646429
783183

791470
791469

783182

AR - As Required

No.

Used

1

-—

-GN ON

NNNDNN

m\NAfNroh)&roh)%'Q

.

~Description

Rear Sheet, L.H.

2 135270 Lockscrew, USR, 5/16" x 3/4%
2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5

2 145458 Locknut, USR, 5/16"
2 247780 Locknut USR, 3/8"
Angle, L.H.

4 135270 Lockscrew, Hex Serrated Head, 5/16" x 3/4"

4 145458 Locknut, USR, 5/16"
Side Sheet, L.H.

5 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5

5 145458 Locknut, USR, 5/16"
Fitting, Compression
Compression Fitting
Coupling, 1/8"
Lube Fitting
Bracket, R.H.
2 88206 Cap Screw, Hex Head, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"
Bracket W.A., L.H.
6 88206 Cap Screw, Hex Head, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"
Shoe W.A., Outer
4 88206 Cap Screw, Hex Head, 3/8"
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
Shoe W.A., lnner
2 88682 Carriage Bolt, 3/8" x 1",
4 88206 Cap Screw, Hex Head, 3/8"
6 80680 Lockwasher, 3/8"
6 84944 Nut, 3/8"
Stand W.A.
Pin
Hairpin Cotter

x ", Gr.

x 1", Gr.

x 1", Gr.

Gr. 5
x 1", Gr.

Washer, 2" (50.8mm) OD x 5/16" (8mm) Thick

Cap Screw, Hex Head, 3/4" x 4", Gr. 8
2 87340 Lockwasher, 3/4"

Plate

Shim, .036" (.91mm) Thick

Lube Line

Lube Line

Lube Line

Lube Line

Lube Line

Lube Line (Center Row Unit Only) < _

Lube Line (Center Row Unit Only) =

Compression Fitting

Stripper, L.H.

4 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16"

4 145458 Locknut, USR, 5/16"
Stripper, L.H., W.A.

4 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16"

4 145458 Locknut, USR, 5/16"
Stripper, R.H., W.A.

4 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16"

4 145458 Locknut, USR, 5/16"
Stripper, R.H.

4 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16"

4 145458 Locknut, USR, 5/16"

x 3/4",

Gr. 5

x 3/4", Gr. 5

X 3/4"r

x 3/4",

Gr. 5

Gr. 5

43



MODELS 939N4, 939R4 AND 939N6 ROW CROPS
CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES

44



MODELS 939N4, 939R4, 939N5 AND 939N6 ROW CROPS

‘ ' CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES

Ref. No. Part No. No. Used Description
N4 N5 N6
R4
1 783419 1 Channel W.A.
\ 783420 1 Channel W.A.
787758 1 Channel W.A.
2 773204 2 3 Support W.A., R.H.
1 84251 Lube Fitting, 1/8" x 2 5/64"-30°

. 2 87909 Cap Screw, Hex Head, 1/2" x 1", Gr. 5
2 88043 Cap Screw, Hex Head, 1/2" x 3 1/4", Gr. S5
6 80700 Washer, 1/2"
10 80679 Lockwasher, 1/2"
" 3 286696 2 1 2 Brace, R.H.
*2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5
2 80702 Washer, 3/8"

2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8%
4 286709 1 Rear Sheet, R.H.

*2 135270 Lockscrew, Hex Serrated Head, 5/16" x 3/4"

*2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5
2 80702 Washer, 3/8"

2 80680 Lockwasher, 3/8"

2 145458 Locknut, USR, S/16"

2 84944 Nut, 3/8"

5 287641 1 3 Angle, R.H.
*4 135270 Lockscrew, Hex Serrated Head, 5/16" x 3/4"
4 145458 Hex Flanged Nut, 5/16"
. 6 579789 2 2 3 Side Sheet, R.H.
*4 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5

*3 88992 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 1", Gr. 5
3 80664 Washer, 5/16" .
3 80681 Lockwasher, S5/16"
3 84943 Nut, S/16"
4 145458 Locknut, USR, 5/16"
7 287374 4 4 6 Stripper
*3 88992 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 1", Gr. 5
3 80664 Washer, 5/16"
3 80681 Lockwasher, 5/16"
‘ 3 84943 Nut, 5/16"
8 700100 8 10 12 Side Sheet
AR 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5
AR 145458 Locknut, USR, 5/16"
9 287056 4 5 6 Chainboard W.A.
_*10 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
10 80702 Washer, 3/8"

. 10 - 80680 Lockwasher, 3/8"
6 84944 Nut, 3/8"
10 286697 1 6 Brace, L.H.

*2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5
2 80702 Washer, 3/8"
2 80680 Lockwasher, 3/8%
2 84944 Nut, 3/8"
1 579704 2 3 Cover
*4 135270 Lockscrew, USR, S5/16" x 3/4"
*2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5
80702 washer, 3/8"
80664 Washer, S5/16"
80680 Lockwasher, 3/8"
80681 Lockwasher, 5/16"

145458 Locknut, USR, 5/16"
.AR - As Required

*Quantities listed are for each piece of the Ref. No.

CONTINUE 45

HENDNNN



MODELS 939N4, 939R4 AND 939N6 ROW CROPS
CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES (CONTINUED)

46



Ref. No.

12
13

14

17

19
o

21

Part No.

579702

579705

287057

134859

773192

579703

579701

579706

286710

287642

579790

* 11787
*646429
* 91932
*#606943

700611

MODELS 939N4, 939R4, 939N5 AND 939N6 ROW CROPS
CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES (CONTINUED)

No. Used
N4 N5 N6
R4

2 3

2 2 3

4 5 6

8 10 12

2 2 3

2 3

2 3

2 2 3

1 3

2 3

2 2 3

9 9 9

3 3 3

7 7 7

6 6 6

1 1 1

Description

Angle

*2 135270 Lockscrew, USR, 5/16" x 3/4"
2 145458 Locknut, USR, 5/16"

Side Sheet

*#5 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5

5 145458 Locknut, USR, S5/16"
Chainboard W.A.
*5 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
5 80702 Washer, 3/8"
5 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"
Clamp
*1 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4"
1 80681 Lockwasher, 5/16"
1 84943 Hex Nut, 5/16"
Support W.A., L.H.
*2 84251 Lube Fitting, 1/8" x 2 5/64"-30°
*¥2 87909 Cap Screw, Hex Head, 1/2" x 1", Gr. 5
*] 88043 Cap Screw, Hex Head, 1/2" x 3 1/4", Gr. 5
3 80700 washer, 1/2"
5 80679 Lockwasher, 1/2"
Cover

*1 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4",

*1 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x I"
1 80702 washer, 3/8"
1 80680 Lockwasher, 3/8"
1 145458 Locknut, USR, 5/16"
1 84944 Nut, 3/8"
Angle
*#2 135270 Lockscrew, USR, 5/16" x 3/4"
2 145458 Locknut, USR, 5/16"
Side Sheet

Gr. 5

*4 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5

4 145458 Hex Flanged Nut, 5/16"
Rear Sheet
*#2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8"™ x 1"
2 80702 Washer, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Hex Nut, 3/8"
Angle
*#2 135270 Lockscrew, USR, 5/16" x 3/4"
2 145458 Locknut, USR, 5/16"
Side Sheet

%5 280497 Boit, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4",

5 145458 Hex Flanged Nut, 5/16"
Fitting, Compression
Fitting, Compression
Coupling, 1/8"
Lube Fitting
Bracket, R.H.
2 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
2 80702 washer, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"

‘Quanfifies listed are for each piece of the Ref. No.

CONT INUE

Gr. 5

47



MODELS 939N4, 939R4 AND 939N6 ROW CROPS
CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES (CONTINUED)

48



MODELS 939N4, 939R4, 939N5 AND 939N6 ROW CROPS
CHAINBOARDS, FRAME, SIDE SHEETS AND SKID SHOES (CONTINUED)

Ref. No. Part No. No. Used Description
N4 N5 N6
R4
28 701260 1 1 1 Bracket, L.H.

2 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
2 80702 washer, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"
. 29 268942 2 2 2 Shoe W.A., Outer
4 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
" 30 700515 3 4 5 Shoe W.A., Inner
*1 88682 Carriage Bolt, 3/8" x ", Gr. 5
%2 88206 Cap Screw, Hex Head, 3/8" x 1", Gr. 5

3 80680 Lockwasher, 3/8"
3 84944 Nut, 3/8"
31 700895 2 2 2 Stand W.A.
32 28267 2 2 2 Pin
33 37851 2 2 2 Hairpin Cotter
34 625851 2 3 4 Washer, Special, 25/32" ID x 1 7/8" 0D x 5/16", Thick
35 280795 2 3 4 Cap Screw, Hex Head, 3/4" x 4", Gr. 8
AR 87340 Lockwasher, 3/4"
36 142808 2 2 2 Plate ¢
4 88992 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 1", Gr. 5
4 80681 Lockwasher, 5/16"
4 84943 Nut, 5/16"
. 37 619973 AR AR AR Shim, .036" (.91mm)
40 783182 1 2 1 Stripper, R.H.

5 88992 Bolt, Rd. Hd., Sh. Sq. Neck, Gr. 5, 5/16" x 1"
5 145458 Locknut, USR, 5/16"

41 783180 1 1 1 Stripper, R.H.
2 88992 Bolt, Rd. Hd., Sh. Sq. Neck, Gr. 5, 5/16" x 1"
2 145458 Locknut, USR, 5/16" .

42 783181 1 1 1 Stripper, L.H.
2 88992 Bolt, Rd. Hd., Sh. Sq. Neck, Gr. 5, 5/16" x 1"
2 145458 Locknut, USR, 5/16"

43 783183 1 2 1 Stripper, L.H.

‘ 5 88992 Bolt, Rd. Hd, Sh. Sq., Neck, Gr. 5, 5/16" x 1"

5 145458 Locknut, USR, 5/16"

44 *773080¢ 1 1 1 Lube Line
45 %770146 ~ 1 1 1 Lube Line
. 46 *773078 . 2 2 2 Lube Line
47 *770147<7 1 1 1 Lube Line x ¥ X
48 %773079 1 1 1 Lube Line ' :

AR - As Required R

* Quantities listed are for each piece of the Ref. No.

49




50

MODEL 939 ROW CROP
ROW UNIT
GATHERING CHAINS, DRIVE AND KNIFE GROUP



Ref. No.

VOdOAVMEWN-=

3

32
33
34

Q.
AR - As Required

*Quantities Shown are for (1) Row Unit

Part No.

772527
244638
719565
688917
618966

48198

36723
218230
774773
616414
772892

80299
280567

771850
771849

601604
783714

772953
27291

616780
27697

138728

709118
705919

772965
772891
773045

771885
261336
708756

33212

579925

287370
574245
285585
579912

(a)2

(a)2

(a)2
(a)2
(a)2

MODEL 939 ROW CROP
ROW UNIT

GATHERING CHAINS, DRIVE AND KNIFE GROUP

2

SBEHENSOBENNNNNN

NN

NN

NN

. Used*

(b)3

(b)t

(b
(b)
(b

2,

Description

Shaft
Retaining Ring
Bevel Gear, 15 Tooth
Washer
Washer
Cone & Seal
Bearing Cup
Bear ing Assembly
Ring
Seal
Sprocket
Washer, 5/8"
Slotted Nut, 5/8", UNF
87398 Cotter Pin, 3/16" x 1 1/4"
Channel
Channel )
4 87872 Cap Screw, Hex Head, 5/16" x 3/4", Gr. 5
Bracket
Gathering Chain
AR 43614 Roller Link
AR 795337 Attachment Link
AR 783715 Connector Link
Idler Sprocket
Bear ing
Retaining Ring --- Replaces 27754
Washer
Cap -
2 88328 Bolt, Rd. Hd., Sh. Sq. Neck 5/8" x 3 1/4", Gr. 5
2 84057 Lockwasher, 5/8"
2 84947 Nut, 5/8"
Idler Support
Bolt W.A.
2 87364 Washer, 1/2", SAE
2 280431 Nut, 1/2", Gr. 5
2 84970 Jam Nut, 1/2%
Spacer
Sprocket W.A. - 14 Tooth
Sprocket W.A., Center Row
2 87831 Woodruff Key, 5/16" 1 1/4"
Shaft
Seal
Shim
Washer
Disc Knife
8 88682 Carriage Bolt, 3/8" x 1", Gr. 5
8 80680 Lockwasher, 3/8"
8 84944 Nut, 3/8"
Plate
4 281004 Plow Bolt, 3/8" x 1 1/4"
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8"
Disc W.A.
Washer
Bolt, Special
Spacer

(a) Quantity used on first year European Machines

(b) Quantity used on All Other Machines

CONTINUE

51




MODEL 939 ROW CROP
ROW UNIT
GATHERING CHAINS, DRIVE AND KNIFE GROUP (CONTINUED)



Ref. No.
36

37
38

39

40
41

42
43
44

54

55

56

57

Part No.

771848
773055

634206

771852

286730

122880
706916

35324
700568
139289

66553
12084
87365
27258
139267
137560
43513
629764

629763

773037

138741

773038

771851

(b)786700
(b) 786699
(b) 786698

AR -~ As Required

*Quantities Shown are for (1) Row Unit

MODEL 939 ROW CROP
ROW UNIT

GATHERING CHAINS, DRIVE AND KNIFE GROUP (CONTINUED)

No. Used*

534036

2 procket, 7 Tooth
Sprocket, 9 Tooth

2
1

—

NNN

= NNNRNODNN

Seal -—- Replaces 213712
Chain Guide W.A., R.H.
1 87872 Cap Screw, Hex Head,
1 88543 Cap Screw, Hex Head,
2 80664 Washer, 5/16"
2 80680 Lockwasher, 5/16"
Gathering Chain Assembly, CA620,
AR 43614 Roller Link
AR 42948 Attachment Link
AR 697306 Connector Link
Gathering Chain Assembly, CA620,
Rod W.A.
2 84971 Jam Nut, 5/8"
2 84947 Nut, 5/8"
Spring
Idler Bracket W.A.
Idler Sprocket
2 280119 Cap Screw, Hex Head,
2 84057 Lockwasher, 5/8"
2 84947 Nut, 5/8"
Ball Bearing
Retaining Ring
Washer, 5/8", SAE
Plunger Stop
Guard W.A.
Washer
Support Plate
Cover, R.H.

5/16" x 3/4", Gr. 5
5/16" x 1", Gr. 5

36 Pitches

44 Pitches

5/8" x 3 1/2", Gr. 5

1 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5

1 145458 Locknut, USR, 5/16"
Cover, L.H.

1 280497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5

1 145458 Locknut, USR, 5/16"
Plate W.A., R.H.

2 280503 Bolt, Rd. Hd., Sh. Sq. Neck,

2 80702 washer, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"

Sprocket, 9 Tooth (R.H. & L.H. Row Units Only)
1 87338 Cap Screw, Hex Head, 5/8" x 3", Gr. 5

1 80299 Washer, 5/8"
1 84057 Lockwasher, 5/8"
1 84947 Nut, 5/8"

Plate W.A., R.H.

3/8" x 1", Gr. 5

2 280503 Bolt, Rd. Hd., Sh. Sq. Neck, 3/8" x 1", Gr. 5

2 80702 washer, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"

Chain Guide W.A., L.H.

1 87872 Cap Screw, Hex Head, 5/16" x 3/4", Gr. 5
1 88543 Cap Screw, Hex Head, 5/16" x 1", Gr. 5

2 80664 Washer, 5/16"

2 80680 Lockwasher, 5/16"
Shaft
Disc W.A.
Spring

53



Ref, No. Part No.

786041
786042
218230
774773
616414

Vi -

783714

(o]

786043
786044
772965
772953

2729
616780

27697

- OOV~

AR - As Required

54

\ ; /
\

w}\&
\
\\‘

3

\

2
K¢
C

772892

NNNNN

ONNNRNNN

-

MODEL 939 ROW CROP
RC80 CONVERSION KITS

°o
1

\
\\

(T

- g6 on S e

- 7—0‘”"10/ &

42 ~ @-g , e

2 ~ &g a4

=4 _ & ||

~ 2 L
ey =

= il

€2 *®

Description

RC80 Conversion Kit, L.H. and R.H, Row Units
RC80 Conversion Kit, Center Row Unit
Bearing Cone & Seal Assembly
Ring
Seal
Sprocket
Gathering Chain
AR 43614 Roller Link
AR 707682 Attachment Link
AR 783715 Connector Link
Sprocket W.,A., 14 Tooth, L.H. and R.H. Row Units Only
Sprocket W.A., 17 Tooth, Center Row Only
Spacer
Idler Sprocket
Bearing
Retaining Ring --- Replaces 27754
Washer .



NOTES

55



MODEL 939 ROW CROPS
MAIN DRIVE GROUP

56



MODEL 939 ROW CROPS
MAIN DRIVE GROUP

Ref. No. Part No. No. Used Description
N3 N4 N5 N6
R3 R4
1 *287801 1 1 1 2 Chain Assembly, RC 60, 90 Pitches —-- Replaces 121190

AR 25808 Roiler Link
AR 25817 Offset Link
AR 25812 Connector Link

2 576258 1 1 1 Slip Clutch Assembly
. 610349 2 Slip Clutch Assembly
3 127434 4 4 4 4 Friction Disc
4 49683 2 2 2 2 Clutch Plate
5 121092 2 2 2 4 Spring Washer
) 6 576253 1 1 1 Drive Plate
7 576257 1 1 1 Clutch Hub
629556 2 Clutch Hub
8 88616 3 3 3 6 Tap Bolt, Hex Head, Gr. 5, 3/8" x 1 1/2"
‘ 9 576255 1 1 1 Sprocket and Bushing with 4 Dowel Pins, Ref. 98
143760 2 Sprocket and Bushing
9A 49686 1o 1 2 Bushing
98 81843 4 4 4 Dowel Pin, 3/8" x 1 1/4"
10 707372 1 1 1 2 Locking Bracket
1 . 164999 AR AR AR AR Washer, 1 3/4" (44.4mm) 0D, 1/32" (.78mm) Thick
1 1 1 2 164086 Cotter Pin, 3/16" x 1 1/2", Hardened
12 130357 AR AR AR AR Washer, 2 3/8" (60mm) 0D x 1/16"™ (1.6mm) Thick
13 578189 14 18 22 28 Flangette
21 27 33 42 280503 Bolt, Short Square Neck, 3/8" x 1"
21 27 33 ‘42 80680 Lockwasher, 3/8"
' 21 27 33 42 84944 Hex Nut, 3/8"
121602 7 9 11 14  Ball Bearing, Hex Bore
15 269060 3 3 2 2 Coupling Sleeve
3 3 2 2 80759 Cotter Pin, 3/16" x 2 1/2"
16 214539 AR AR AR AR Washer, 2" (50mm) 0D x .020" (.5mm) Thick
17 719563 6 8 10 12 Bevel Gear
18 267835 1 Hex Shaft, 22 3/4" (578mm)
700771 1 1 Hex Shaft, 51 5/16" (1303mm)
787754 1 Hex Shaft, 48.0" (1219.2mm)
2 164086 Cotter Pin, 3/16™ x 1 1/2" Hardened
19 269062 T Hex Shaft, 22 7/8" (581mm)
’ 610073 1 Hex Shaft, 62 3/16"™ (1580mm)
787753 1. Hex Shaft, 25.9" (657.9mm)
2 164086 .Cotter Pin, 3/16"™ x 1 1/2", Hardened
20 269061 1 Hex Shaft+, 7 5/8" (1941mm) --- R3 Only
) 602025 1 Hex Shaft, 4 5/16™ (110mm) --- N4 Only
602024 1 Hex Shaft, 12 15/16" (329mm) --- R4 Only
21 269063 1 1 Hex Shaft, 36 5/16" (922mm)
- 610073 1 Hex Shaft, 62 3/16" (1580mm)
787755 1 Hex Shaft, 54.0" (1371.6mm)
22 772534 6 8 12 Spacer

AR - As Required

*NOTE: Part No. 28780% is actually 89 Pitches. When replacing Complete Chain, also order
(1) of 25817 Offset Link. .

57



58

MODEL 939 ROW CROPS
RIGHT HAND POWER DIVIDER




MODEL 939 ROW CROPS
RIGHT HAND POWER DIVIDER

Ref. No. Part No. No. Used Description
Right Hand Power Divider Bundle
1 623801 1 Cap W.A.
2 635623 1 Spacer
3 783458 1 Sprocket W.A. (Includes Ref. Nos. 4 & 5)
4 12084 1 Retaining Ring
5 66553 2 Ball Bearing
6 48360 1 Washer
. 7 716252 1 Universal W.A.
1 80722 Lube Fitting, 3/16"
2 88543 Cap Screw, Hex Head, 5/16" x 1", Gr. 5
A 2 252687 Washer, Special
2 80681 Lockwasher, 5/16"
8 716251 1 Universal W.A.
1 87414 Lube Fitting, 1/4"-28
‘ 9 40293 2 Bushing
10 716243 1 Rear Sheet W.A., R.H., Includes Ref. No. 9
1 249100 2 Washer
12 701036 1 Washer, Nylon
13 696633 1 Shaft W.A.
1 87973 Groove Pin, "E", 1/4" x 1 1/4"
14 716356 1 Shield, R.H.
15 602512 1 Gusset, R.H.
16 46520 1 Shearbolt, w/Locknut
NOTE: Right Hand Power Divider is standard on Model 939N6 and 939N5

59



60

MODEL 939 ROW CROPS
LEFT HAND POWER DIVIDER




MODEL 939 ROW CROPS
LEFT HAND POWER DIVIDER

Ref. No. Part No. No. Used Description
Left Hand Power Divider Bundle

1 623801 1 Cap W.A.

2 635623 1 Spacer

3 783458 1 Sprocket W.A. (Includes Ref. Nos. 4 & 5)

4 12084 1 Retaining Ring

5 66553 2 Ball Bearing

6 48360 1 Washer

7 716252 1 Universal W.A.
1 80722 Lube Fitting, 3/16"
2 88543 Cap Screw, Hex Head, 5/16" x 1", Gr. 5
2 252687 Washer, Special
2 80681 Lockwasher, 5/16"

8 716251 1 Universal W.A. )
1 87414 Lube Fitting, 1/4"-28

9 40293 2 Bushing

10 716250 1 Rear Sheet W.A., L.H., Includes Ref. No. 9

1 249100 2 Washer

12 701036 1 Washer, Nylon

13 696633 1 Shaft W.A.

) 1 87973 Groove Pin, "E", 1/4" x 1 1/4"

14 602334 1 Shield, L.H.

15 602511 1 Gusset, L.H.

16 46520 1 Shearbolit, w/Locknut

NOTE: Left Hand Power Divider is standard on Model 939N6 and 939N5

61



Ref. No, Part No.
1 700777
2 701259
3 137563
4 574623
5 574626

62

No. Used

1

MODEL 939 ROW CROP
LEFT DIVIDER BUNDLE (NON-POWERED)

Description

Left Divider Bundle

Divider W.A.
1 87909
1 80700
1 80679

1 280431
Cover W.A.,
2 280497
1 88011
2 80681
2 84943
1 88902
Bracket
1 88272
1 88871

Support Shaf

Cap Screw, Hex Head, 1/2" x 1", Gr, 5
Washer, 1/2"

Lockwasher, 1/2"

Nut, 1/2", Gr. 5

L.H.

Bolt, Rd. Hd., Sh, Sq. Neck, 5/16" x 3/4", Gr, 5

Cap Screw, Hex Head, 3/8" x 1 1/4", Gr, 5
Lockwasher, 5/16"

Nut, S5/16"

Locknut, 3/8", Gr, C

Cap Screw, Hex Head, 1/2" x 4", Gr, 5
Locknut, 1/2%, Gr, C
t W.A.

Support Pipe W.A.

88436
87936
80702
80680
84944

- WNN -

Cap Screw, Hex Head, 3/8" x 2%, Gr, 5

Cap Screw, Hex Head, 3/8" x 2 1/2", Gr, 5
Washer, 3/8"

Lockwasher, 3/8%

Nut, 3/8"



Ref. No. Part No. No. Used

1 700777 1

2 701126 1
3 137563 1
4 574623 1
5 574626 1

MODEL 939 ROW CROP

Right
Divide

1

1

1

1 2
Cover

2 2

1

2

2

1
Bracke

1

1
Suppor
Suppor

1

2
2
3
1

RIGHT DIVIDER BUNDLE (NON-POWERED)

=<

Description

Divider Bundle

r W.A.

87909 Cap Screw, Hex Head, 1/2" x 1", Gr, 5
80700 Washer, 1/2"

80679 Lockwasher, 1/2"

80431 Nut, 1/2%, Gr, 5

W.A., R.H.

80497 Bolt, Rd. Hd., Sh. Sq. Neck, 5/16" x 3/4", Gr. 5

88011 Cap Screw, Hex Head, 3/8" x 1 1/4", Gr, 5
80681 Lockwasher, 5/16"

84943 Nut, 5/16"

88902 Locknut, 3/8", Gr, C

+ :

88272 Cap Screw, Hex Head, 1/2" x 4", Gr, 5
88871 Locknut, 1/2", Gr, C

t+ Shaft W,A.

T Pipe W.A.

88436 Cap Screw, Hex Head, 3/8" x 2", Gr, 5
87936 Cap Screw, Hex Head, 3/8" x 2 1/2", Gr, S
80702 Washer, 3/8%

80680 Lockwasher, 3/8"

84944 Nut, 3/8%

63



MODEL 919W PICKUP ATTACHMENTS
MAIN FRAME, SHIELDS AND SKID SHOE GROUP

Ref. No. Part No. "No. Used Description
919W3 919wW4
1 283152 1 Main Frame W,A,
702015 1 Malin Frame W,A.

+2 88557 Cap Screw, Hex Head, 3/4" x 2", Gr, 5

+2 141781 Washer, 1 7/8™ (48mm) OD x 1/4" (6.3mm) Thick
+2 87340 Lockwasher, 3/4%

++2 280210 Cap Screw, Hex Head, 3/4" x 4", Gr. 5
+2 625851 Washer, 2" (508mm) OD x 5/16"™ (8mm) Thick

+ Used with 2" Bolt
+ Used with 4" Bolt CONT INUE

64



MODEL 919W PICKUP ATTACHMENTS
MAIN FRAME, SHIELDS AND SKID SHOE GROUP (CONTINUED)

Ref. No. Part No. No. Used Description
919W3 919W4
2 577620 i Guide, L.H.
! 87887 Self-Tapping Screw, Hex Head, 5/16" x 3/4",
Type "B"

1 88543 Cap Screw, Hex Head, 5/16" x 1", Gr, 5

2 80664 Washer, 5/16"

1 80681 Lockwasher, 5/16"
. 3 577619 1 1 Guide, R.H,

1 87872 Cap Screw, Hex Head, 5/16" x 3/4", Gr, S
1 88543 Cap Screw, Hex Head, 5/16" x 1", Gr, 5
2 80664 Washer, 5/16"
2 80681 Lockwasher, 5/16"

4 283335 1 1 Shield W.A.,
. 2 87872 Cap Screw, Hex Head, 5/16" x 3/4", Gr. 5
. 2 80664 Washer, 5/16"
) 2 80681 Lockwasher, 5/16"
5 576576 2 2 Arm W,A.

4 88436 Cap Screw, Hex Head, 3/8" x 2", Gr. 5
4 80680 Lockwasher, 3/8"
4 84944 Nut, 3/8%

6 283330 1 Windguard W,A.
702013 1 Windguard W.A.

3 88182 Cotter Pin, 1/4" x 2%

7 176372 2 2 Shoe W,.A.
4 88206 Cap Screw, Hex Head, 3/8" x 1", Gr., 5

_ 2 87972 Cap Screw, Hex Head, 1/2" x 2 1/2", Gr. 5
.- 4 80680 Lockwasher, 3/8"

2 80679 Lockwasher, 1/2%
4 84944 Nut, 3/8%
2 280431 Nut, 1/2", Gr. 5

8 44612 2 2 Spacer
2 88011 Cap Screw, Hex Head, 3/8" x 1 1/4", Gr, 5
2 80702 washer, 3/8"
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"

9 627056 1 1 Cover
2 523291 Lockscrew, 1/4" x 1/2", USR
2 523282 Locknut, 1/4", USR

10 224165 2 Strap W.A.
4 87887 Screw, Hex Head, Sel f-Tapping, Type "B",
" 5/16" x 3/4"

2 88681 Carriage Bolt, 3/8" x 1 1/4", Gr, 5
2 80680 Lockwasher, 3/8"
2 84944 Nut, 3/8"
» 11 225508 2 Shoe W.A. .
88206 Cap Screw, Hex Head, 3/8" x 1", Gr, 5
87868 Carriage Bolt, 1/2" x 1 1/4", Gr, 5
80680 Lockwasher, 3/8"
80679 Lockwasher, 1/2%
84944 Hex Nut, 3/8"
280431 Nut, 1/2", Gr. 5

NE&ENS&N S

FOLLOWING ARE USED ON EUROPEAN UNITS

12 419017 2 Guard W.A,
13 537464 Cover

—

14 424594 1 Guard




66

MODEL 919W PICKUP ATTACHMENTS
PICKUP AND PICKUP DRIVE GROUP




MODEL 919W PICKUP ATTACHMENTS
PICKUP AND PICKUP DRIVE GROUP

Ref. No. Part No, No. Used Description
919W3 919w4
1 611784 1 1 Sprocket W.A,, 17T (Optional)
269442 1 \ Sprocket W,A,, 14T
2 269490 1 1 Roller Chain Assembly, RC50, 152 Pitches

AR 25805 Roller Link
AR 42472 Connecting Link, Cotter Pin Type

3 13701 2 2 Sprocket and Bearing Assembly
2 88551 Cap Screw, Hex Head, 1/2" x 1 3/4", Gr. 5
¢ 2 80679 Lockwasher, 1/2"

2 280431 Nut, t/2¢

4 87364 6 6 Washer, 1/2", SAE
. 5 130357 AR AR Washer, .060" (1.5mm) Thick
6 269443 1 1 Sprocket W.A. w/Bushings and Grease Fittings, 42T
2 87414 Grease Fitting, 1/4"-28, Straight, Self-Tapping
7 29860 2 2 Pin
‘ 8 | 29840 2 2 Spring
9 283357 1 1 Clutch Assembly --- Includes Ref. Nos. 10 thru 16
10 269441 1 1 Clutch Hub W.A. .
1" 224666 1 1 Clutch Plate
12 128651 2 2 Friction Disc
13 28211 1 1 Clutch Face
14 28284 6 6 Spring
15 80702 6 6 Washer, 3/8"
16 280161 6 6 Cap Screw, Hex Head, 3/8" x 3", Gr. 5
17 578189 4 4 Flangette

88434 Cap Screw, Hex Head, 3/8" x 3/4", Gr. 5
280503 Bolt, Sh. Sq. Neck, 3/8" x 1", Gr, 5
87016 Washer, 3/8"

80680 Lockwasher, 3/8%

84944 Nut, 3/8%

84969 Jam Nut, 3/8"

[V RV N RV RV RV

18 121602 2 1 Ball Bearing, Hex Bore
19 269488 1 Hex Shaft, 90 3/4" (2305mm) Long
647563 \ - Hex Shaft, 10 7/16" (265mm) Long

1 280620 Cap Screw, Hex Head, 1/2" x 3", Gr, 8
1 87364 Washer, 1/2", SAE
1 34043 Spacer

. 1 80679 Lockwasher, 1/2"
1 280431 Nut, 1/2", Gr, 5
20 269486 4 Tooth Pipe W,A., 80" (2032mm) Long
786767 4 Tooth Pipe W.A., 111 1/2" (2832mm) -~-- Replaces 702007

. 21 131673 60 84 Pickup Finger

22 134921 60 84 Pickup Finger Bracket

23 136137 60 84 Pickup Finger Spacer

24 130891 60 84 Bolt, Pickup Finger
’ AR 280736 Locknut, 5/16", Gr, C

25 136525 3 Disc W.A.

6 87616 Set Screw, Sq. Hd., Cup Point, 3/8" x 3/4"
6 84969 Jam Nut, 3/8"

647560 3 Tube, Shaft & Disc W.A.
26 54770 12 16 Ball Bearing
27 54695 12 16 Bearing Center

*2 280430 Carrlage Bolt, 3/8" x 3/4", Gr. 5
*2 80680 Lockwasher, 3/8"
*2 84944 Nut, 3/8"

28 136521 12 16 Cotter Pin, Hardened, 1/4" x 1 3/4"

29 225509 1 1 Pickup Guard, R.H. "
‘ . 4 280857 Self-Tapping Screw, H. Hd., Type "B", 5/16" x/( /2

30 134526 29 41 Pickup Guard

*4 280857 Self-Tapping, Hex Head, Type "B", 5/16" x 1/2"
AR - As Required

*Quantity Required For Each Part CONT INUE

67




MODEL 919W PICKUP ATTACHMENTS
PICKUP AND PICKUP DRIVE GROUP (CONTINUED)

/'@\THIS MOUNTS ONTO AUGER BASE MAIN DRIVE SHAFT
1




Ref. No.

31

32

33
34

Part No.

692733 S
249062

646798
646799

283162
133429
280736

47066
47067

No. Used
919W3 919W4

1

MODEL 919W PICKUP ATTACHMENTS

PICKUP AND PICKUP DRIVE GROUP (CONTINUED)

1

Description

Pickup Guard, L.H.
5 280857 Self-Tapping Screw, Hex Head, Type "B",
.5/16" x 1/2"
Cam Fol lower
8 87364 Washer, 1/2", SAE
4 88130 Locknut, 1/2", UNF
Inner Cam W.A. --- Replaces 701985
Outer Cam --- Replaces 136736, This Application Only
3 88011 Cap Screw, Hex Head, 3/8" x 1 1/4"
3 34187 Washer, .105" (2.6mm) Thick
3 80680 Lockwasher, 3/8"
Cup
Bushing
Locknut, 5/16", Gr. C
Bal| Bearing :
Locking Collar with Set Screw
1 80425 Set Screw, Hex Socket, 3/8" x 3/8", Cup Point

69



Ref. No.

VOO EUWN

"
12
13
14

16

70

N.S.

N.S. - Not Stocked

Part No .

612137
612138

29974
612122
214445

87670

63085
612127
136377

36255

25447
132709
132710
136376
612121
612120
289668
603373

N

NNEOBEBEEENNNNNNNNS

No. Used

1
1

MODEL 919W PICKUP ATTACHMENT
OPTIONAL WHEEL BUNDLE

Description

Arm W,A,, R.H., Includes (2) of Ref. No. 2
Arm W,A,, L.H,, Includes (2) of Ref. No, 2
2 87414 Lube Fitting, 1/4"-28
8 87670 Cap Screw, Hex Head, 1/2" x 1 1/4", Gr., S
8 80700 Washer, 1/2"
8 80679 Lockwasher, 1/2"
1 280431 Nut, 1/2%, Gr. 5
Bushing
Washer, 1/4" (6.3mm) Thick
Washer
Cap Screw, Hex Head, 1/2" x t 1/4", Gr, 5
Flinger
Fork W.A,
Wheel
Tlire
Tube
Bear ing Cup
Bear ing Cone
Seal
Spacer
Cover
Shaft W,A.
Hex Slotted Jam Nut
2 87400 Cotter Pin, 3/16" x 2"




> X X
> x X

X X X X
x

X X X X

x X

DEALER INFORMATION ONLY
RECOMMENDED INITIAL PARTS STOCK

MODEL
919w

PART NO.

12084
25805
25817

x

29840
29860
35324
38767
X 42472
42948

43614

X 47066
X 47067
48198

52443

52444

X 54695
X 54770
66486

66553

66865

76836

X 121602
122880
127434
128651
130891
131673
134526
134921
135241
136137
136521
136527
139289
146258
182937
213712
218230
249062
1269486
280161
283357
286730
288793
288799
576258
577060
X 578189
579925

608767

610349

636429

X 684321

X X X

x x >x X X X X

X X X X

CONT INUED

28284

DESCRIPTION

Retaining Ring
Roller Link
Offset Link
Spring

Spring

Pin

Spring

Locking Collar
Connecting Link
Attachment Link
Roltler Link
Ball Bearing
Locking Col lar

Cone & Seal
Collar

Ball Bearing
Bearing Carrier
Ball Bearing
Bearing Assembly
Ball Bearing

Coupling Chain

Ball Bearing

Ball Bearing, Hex Bore
Gathering Chain
Friction Disc, Clutch
Friction Disc, Clutch
Bolt, Pickup Finger
Pickup Finger

Pickup Guard

Bracket, Pickup Finger
Ball Bearing, Hex Bore
Spacer, Pickup Finger
Cotter Pin, Hardened
Bearing Housing

Idler Sprocket

Washer, Special
Flangette

Oil Seal

Bearing Assembly

Cam Fol lower

Tooth Pipe

Cap Screw, Hex Head
Clutch Assembly
Gathering Chain

Finger Holder

Finger Guide

Clutch Assembly

Knife Disc

Flangette

Plate Weld Assembly
Sprocket

Clutch Assembly (939N6)
Bearing Housing

Tooth Pipe

QUANTITY FOR
5 MACHINES

WO

N —

BABNWWNOWR®O— == WWNOONWELEAE®N

- o= bbb
OQOOWOOOO

N==N_BOBE—2OQOW—ONDOLEONO BN



MODELS
939A3
939A4
939A6

X

72

MODELS
N3
R3

x XXX X XXX xX X

x X

MODELS
N4 R4
N5 N6

XX XXX XXX

xX X xX X

DEALER INFORMATION ONLY
RECOMMENDED INITIAL PARTS STOCK (CONTINUED)

MODEL
919W

PART NO.

701041

707682
709632
716251
719563
719565
771848
772891

772892
772953
773045
773055
774773
783458
783714
783715

QUANTITY FOR

DESCRIPTION " 5 MACHINES -

Finger, Auger 10
Attachment Link 20
Pin

Universal Assembly
Bevel Gear

Bevel Gear
Sprocket

Sprocket

Sprocket

Sprocket

Sprocket

Sprocket

Ring

Sprocket (939N6)
Gathering Chain
Connector Link

NBE=UNNNN=NHW—-



PART
NO.

11787

12084

13701
25447
25494
25667
25805
25808

25812

25817

26129
26130
27258
27291

27697

282114
28267

28284
29840
29860
29974
32364
33212
34043
34187

35324
36255
36723
36803

37851
38767
~

40293

40974
42472
42948
43513
43614

44612

REF.

i -8
~NOoN

(AN
CONOOOWWR

S1

PART
NO.

46520

47066
47087
48198
48360

49683
49686
52443
52444
52449
54685
54770
58225

69735
63085
66486
66553

66865
66959

67629
76836

91932

101406
105291
121092
121512
121602

122516
122880
127434

128651
130357

130891
131673
132144
132158
132708
132710
132758
132758
133429
134526
134858
134821
135241
135270

135632

NUMERICAL PARTS INDEX

REF .
NO.

[(+]
ONNDALBOOD

[SE N

PAGE

CONTINUE

PART
NO.

135632

-136137

136376
136377
136521
136525
136527

136538
137560
137563

138539
138728
138741
139267
139289
139939
140775
141781
142808

142967
143760
145458

145913
146258

164086
164995
164999
165076
165590

176372
182837
204025
204026
214445
214539
218230

224165
224666
225508
225508

REF. PAGE
NO. NO.
28

37

23 67
12 70
8 70
28 67
25 67
4 18
4 21
5 22
17 13
50 53
3 62
3 63
29 15
21 51
55 53
48 53
44 S3
22 23
S 17
64

46 43
36 49
32 i1
S 57
=]

11

19

27

28

33

35

37

38

41

43

45

47

48

53

9

i1 19
11 21
15 23
57

14 16
11 57
36 15
18

21

23

7 65
14 13
63

62

4 70
16 S7
8 51
1 54
10 65
11 67
11 65
29 67

PART
NO.

228872

237911
244638
247780

249062
249100

252687

256713
261150
261336
267835
267887

267888

267889

267890

267891

267882

267953
268027
268035
268036

268239
268942

269060
269061
269062
269063
269441
269442
269243
269486
269488
269490
271288

283152
283162
283326
283330

13



PART
NO.

283335
283357
285585
286696
286697
286700
286701
286708
286710
286730
287012
287013
287017
287018
287019
287020
287021
287022
287027
287028
287056
287057
287358
287360
287363
287364
287368
287370
287373
287374
287380
287383
287384
287385
287467
287633

287634
287641

287642

74

REF .
NO.

4
]
34
3
3
10
10
17

PART
NO.

287642
287643
287801
288791
288793
288797
288799
288802
289356
289358

289363
289668
418017
424594
523282

523291
523292

537464
574245

574290
574623

574626
576253
576255
576257
576258
576576
577060
577619
577620
578189
579701
579702
579703
579704
579705
579706
579789
579780
579912
579925

600867
600868

NUMERICAL PARTS INDEX (CONTINUED)

REF .
NO.

sy

PAGE
NO.

CONTINUE

PART
NO.

6008390
600891
601604
602024
602025
602027
602334

602488
602511

602512

602914
603373
604111

604112

605024

606271

6069843
€08268

608387
608754
608756
608765
608766
608767
608776
€08778
608838
608070
609170

609171
608375
609670
609676

609677
60998 1
609983
610073

610349
610730
610914
611144
611152
611153
611155
611784
612120
612121
612122
612127
612137

REF .
NO.

S
13
15
20
20
27
31
14

30

PAGE
NO.

PART
NO.

612138
615310

616025
616414

616780

617815
618966
619839
619973

621866
€23801

625851

627056
629556
629763
629764
630118
634036
634385
635264
635623

636425
636429
636430
636514
643600
643603
643642
646428

646798
646799
647560
647563
675027

675033
675035
675037
675704
675705
675706
675712
675714
675716
676638
686243
688817
692733
694322

695058

695933
695934

REF .
NO.

1
23
32
11
10

>



PART
NO.

695940
695941
696474
696633

697306
700087
700088
700100

700511
700515

700568
700575
700610
700611

700633

700767
700768
700768
700770
700771
700776
700777

700895
701036

701041
701126
701173
701259
701260

701338
701364
701414

701486
701488
702013
702015
705919
706916
707372
707514

707682
708694

‘708756

709118
713100
713427
713428
713588

714616

REF.

PAGE
NO.

PART
NO.

714616
714648
714866

715886
715888
716243
716248

716250
716251

716252
716356
716358

717017
719563
719565
765532
765533
770032

770146
770147

770148
771848
771849
771850
771851
771852
771885
772527
772534
772891
772892

772953
772965

773037
773038
773045
773055
773078

773079
773080

773088
773126
773129
773132
773134
773136
773138
773192

NUMERICAL PARTS INDEX (CONTINUED)

REF.
NO.

2
1
14
14
6
5
10
11
11
10
8
8
7
7
29
14

PAGE
NO.

PART
NO.

773182
773198

773204

773925
773926
774768
774768
774773

774867
774868
774901

783180
783181
783182

783183

783418
783418
783420
783458

783714
783715

783821
783922
784842
786041
786042
786043
786044
786333
786698
786699
786700
786787
787106
787121
787122
787753
787754
787755
787758
788907
788909
788942
781008
791009
791469
791470
791471
791472
791833
791834
792381
795337
796057
796059

REF.
NO.

16
16

©
WWOONOOANMN NN

NN

PAGE
NO.

PART
NO.

796224
801087
801088
849706

851342
851344
851345
851346
851347
854841
854920
854921
857279
857778
857799

857800
857803
857804
857814
857816
857818
857820

REF .
NO.

24



"ForD ®

9506830 4 - 850 - Sept. 1987 PRINTED IN BELGIUM



